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History of this test report

Report No. Version Description Issued Date
FR992410-06A 01 Initial issue of report Jun. 17, 2020
FR992410-06A 02 Remove sample list Jun. 19, 2020
FR992410-06A 03 Add test data in appendix. Jun. 24, 2020

Revising test data in appendix and antenna
FR992410-06A 04 i , Jun. 26, 2020
information.
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Summary of Test Result

Report Ref Std. Result
Clause | Clause Test ltems (PASS/FAIL) | Remark
- 15.247(a)(2) 6dB Bandwidth Not Required -
- 2.1049 99% Occupied Bandwidth Not Required -
3.1 15.247(b) Power Output Measurement Pass -
- 15.247(e) Power Spectral Density Not Required -
Conducted Band Edges Not Required -
- 15.247(d)
Conducted Spurious Emission Not Required -
. . Under limit
3.2 15.247(d) Rad'atedSBi?iifsdgfnsi;?gnRad'ated Pass 0.22 dB at
P 2389.660 MHz
Under limit
3.3 15.207 AC Conducted Emission Pass 4.03 dB at
13.560 MHz
15.203 & .
34 15.247(b) Antenna Requirement Pass -
Note:

1. Not required means after assessing, test items are not necessary to carry out.

2. Thisis a variant report by adding Vehicle Dock and External Antenna. All the test cases were
performed on original report which can be referred to Sporton Report Number FR992410-01C.
Based on the original report, the test cases were verified.

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Reviewed by: Wii Chang
Report Producer: Amy Chen
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1 General Description
1.1 Product Feature of Equipment Under Test

Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n, Wi-Fi 5GHz 802.11a/n/ac, NFC, and GNSS.
Product Specification subjective to this standard

WLAN:
<Ant. 0> Monopole Antenna
<Ant. 1> Monopole Antenna

Antenna Type Bluetooth:
<Ant. 0> Monopole Antenna
GNSS: Monopole Antenna
NFC: Loop Antenna
Accessories Information
Brand Name Panasonic
AC Adapter Model Name  |CF-AAG413A
Brand Name Panasonic
Battery 1 (Small) Model Name  |FZ-VZSUT10U
Brand Name Panasonic
Battery 2 (Large) Model Name  |FZ-VZSUT11U
Brand Name Panasonic
USB Cable 1 Model Name  |KIHY24YY0021
Brand Name ELECOM
USB Cable 2 Model Name  |USB3-AC10BK
Brand Name Panasonic
Gadget 1 (2nd USB) Model Name N/A
Brand Name Panasonic
Gadget 2 (BCR) Model Name N/A
Cradle Brand Name Panasonic
Model Name FZ-VEBA21U
Brand Name Panasonic
Shoulder Strap Model Name  |CF-VNS331U
Stylus Pen Brand Name Panasonic
y Model Name  |CF-VNP025U
. Brand Name Havis
Vehicle Dock Model Name  |DS-PAN-1401-2
Brand Name Airgain
External antenna (2.4G+5G+GNSS) Model Name AP-PAN-MMF WG-Q-BL

Remark: The WLAN external antenna can only be connected to the WLAN ant 1 external antenna port

of EUT.

1.2 Modification of EUT

No modifications are made to the EUT during all test items.
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1.3 Testing Location

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,

Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
THO5-HY COO05-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,

Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

Sporton Site No.
03CH11-HY

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW0007

1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ FCC Part 15 Subpart C 815.247

+ FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v05r02
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2rO1.

+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation during
the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,
pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (Y plane) were recorded in this

report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Frequency Band Channel (Flvrlquz) Channel '(:II/IeI-?z.)
1 2412 7 2442
2 2417 8 2447
2400-2483.5 MHz 3 2422 2 2452
4 2427 10 2457
5 2432 11 2462
6 2437
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Single Antenna

Modulation Data Rate
802.11b 1 Mbps
802.11¢g 6 Mbps

802.11n HT20 MCSO0
802.11n HT40 MCSO0
MIMO Antenna
Modulation Data Rate
802.11n HT20 MCSO0
802.11n HT40 MCSO0
Test Cases

Mode 1 : Bluetooth Link + WALN (2.4GHz) Link + Battery 1 + Earphone + Adapter
connect to Docking + MPEG4 (Color bar) + NFC On + USB 2.0 data link

AC
with USB Flash Device (USB Flash Drive to SD Card) + WLAN External
Conducted . ]
Antenna connect to Docking + GPS External Antenna connect to Docking +
Emission

SD Card + Stylus Pen + Docking (USB link with USB Flash Device (SD
Card to USB Flash Drive) + RJ45 (Load).

Remark: For Radiated Test Cases, the tests were performed with Battery 1.

. 2400-2483.5 MHz
Ch. #
802.11b 802.119g 802.11n HT20 802.11n HT40

01 03

Low 01 01
02 04

Middle 06 06 06 06
10 08

High 11 11
11 09

Remark: For radiation spurious emission, the final modulation and the worst data rate was reference
the max RF conducted power.
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2.3 Connection Diagram of Test System

<AC Conducted Emission Mode>

120vVac/eiHz

I

Bluetooth _D
Eamphone II: EUT EUT
; (Adapter) | Notebook
: EUT
i Ovehicle Dockd)
L
IUSE Flash Drive
Pod WLAN AP
Earpone
EUT |:|
(External antenna EUT
(2.4G+5G+GNSE)) {Stylus Pen)
<WLAN Tx Mode>
120Vac/hiHz

I

EUT EUT
(Adapter)
EUT
MWehicle Dock)
EUT
(External antenna
(2. 4G+5G+GM55]))
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2.4 Support Unit used in test configuration and system

Item|Equipment Trade Name |Model Name FCC ID Data Cable Power Cord
1, |Bluetooth Sony Ericsson |MW600 PY7DDA-2029 |N/A N/A
Earphone

2. |WLAN AP ASUS RT-AC66U MSQ-RTAC66U [N/A Unshielded,1.8m

3. |USB Flash Drive |Kinston DTDUO3C /32GB |FCC DoC N/A N/A

4. |USB Flash Drive |[ADATA C906 FCC DoC N/A N/A

5. |USB Flash Drive |Transcend C21002 FCC DoC N/A N/A

6. |SD Card SanDisk MicroSD HC FCC DoC N/A N/A

7. |iPod Earphone |Apple N/A Verification Unshielded, 1.0 m |N/A
AC I/P:

8. |Notebook DELL Latitude E5480  |[FCC DoC N/A ggsg/e;‘?ed' 1.2m
Shielded, 1.8m

2.5 EUT Operation Test Setup

The RF test items, utility “QRCT4 V4.0-00156” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data

rate and the application type and for continuous transmitting signals.
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3 Test Result
3.1 Output Power Measurement

3.1.1Limit of Output Power

For systems using digital modulation in the 2400-2483.5MHz, the limit for output power is 30dBm. If
transmitting antenna with directional gain greater than 6dBi is used, the peak output power from the
intentional radiator shall be reduced below the above stated value by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to be
reduced by 1dB for every 3dB that the directional gain of the antenna exceeds 6dBi.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3 Test Procedures

1. For Average Power, the testing follows ANSI C63.10 Section 11.9.2.3.2 Method AVGPM-G

2. The RF output of EUT was connected to the power meter by RF cable and attenuator. The path
loss was compensated to the results for each measurement.

3.  Set to the maximum power setting and enable the EUT transmit continuously.

4.  Measure the conducted output power and record the results in the test report.

5.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.1.4Test Setup

[ [ g

Attenuator
Power Meter EUT

3.1.5Test Result of Average Output Power

Please refer to Appendix A.
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3.2 Radiated Band Edges and Spurious Emission Measurement

3.2.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall

be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
3.2.2Measuring Instruments
See list of measuring equipment of this test report.
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3.2.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements.

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4, The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW, Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.2.4Test Setup

For Conducted Measurement Setup

Spectrum Analyzer EUT
For radiated emissions below 30MHz
i : RX Antenna
(-l 3m |
[}
EUT
Kl ! T
im

Metal Full Soldered Ground Plane

I

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz
RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz

RX Antenna
a7 B
"/
Ant. feed
point DE =
1-4m
""" 1 ) !
f |
1.5m :
'
= IR, 8
Metal Full Soldered Ground Plane
o

Spectrum Analyzer / Receiver

3.2.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site vO1r01, and the result came out very similar.

3.2.6 Test Result of Conduced Spurious and Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.2.7Duty Cycle

Please refer to Appendix E.

3.2.8 Test Result of Conduced Spurious and Radiated Spurious Emission (30MHz ~
10" Harmonic)

Please refer to Appendix C and D.

3.2.9Test Result of Cabinet Radiated Spurious at Band Edges

Please refer to Appendix F and G.

3.2.10 Test Result of Cabinet Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix F and G.
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3.3 AC Conducted Emission Measurement

3.3.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.3.2Measuring Instruments

See list of measuring equipment of this test report.

3.3.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at
least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o gk w DN

Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
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3.3.4Test Setup

o £ 0 B o O ey e T o e SR i s s S Ty |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
| |
| e EUT l
I - ol [ I l 80 cm to
| Receiver | gruund
| 500 RF Cable SHem | || ptane
|
: |
|
| |r’ 2 |
| g | U
| “3bp ;
|
| AC :
| AMH | |
I (LISHy | |
I L Ll |
|
I i | .
I o -~ Bonded to horizontal l o -
s ground plane -~
B et bl e e e e s Ml B e b
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.3.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.4 Antenna Requirements

3.4.1 Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an
Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.
3.4.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.
3.4.3Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02r01
For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nant < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain Gyt is set equal to the antenna having the highest gain, i.e.,
F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 0 Ant. 1 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 2.00 4.30 4.30 6.24 0.00 0.24
Power Limit Reduction = DG(Power) — 6dBi, ( min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min =0)
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4 List of Measuring Equipment

Instrument Manufacturer | Model No. | Serial No. [Characteristics Cal:)b;?etion Test Date Due Date Remark
Preamplifier EMCE EM18G40G | 060715 |18GHz ~ 40GHz| Dec. 13, 2019 JJuunﬁ,ozsi,zzoozzo(; Dec. 12, 2020 (oggﬂi‘fﬂv)
Preamplifier Keysight 83017A MY58302700 1GHz~26.5GHz | Nov. 13, 2019 JJuunr;.OZSi’ZZOOZZO(; Nov. 12, 2020 (O?ngﬂif?ﬁw
Preamplifier Jet-Power JPAsoc)l;E'E’S 133228320 1GHz~18GHz | Feb. 07, 2020 JJuunr;IOZSi’ZZOOZZOJ Feb. 06, 2021 (oggc:ifﬁv)
SH'Zr'ig'Enzom SCHV&RZBE BBHA 9170 BBF;SE”O 18GHz- 40GHz | May 22, 2020 JJuunr;.OZSi‘ZZOOZZO(;- May 21, 2021 (oggﬂifﬂv)
Horn Antenna SCHV(VZQRZBE BBHA 9120 D 91202'132 1GHz ~ 18GHz | Nov. 04, 2019 JJuunr;.0251,122002200~ Nov. 03, 2020 (Osgﬂifj:‘w
iﬁ;rzuer? Keysight N9O10A MYS;GZOO"' 10Hz ~ 44GHz | Oct. 28, 2019 JJ“u”rLozsl"zzoozzog Oct. 27, 2020 (oggﬂuiif?:v)
Controller EMEC EM 1000 N/A taggnérzjn-[l;;lgst N/A JJuunr;.OZSl,,ZZOOZZO(; N/A (ogg(::if?ﬁv)
Antenna Mast EMEC AM'BSB'45OO' N/A 1~4m N/A JJuunﬁ.ozsi,zzoozzo(; N/A ( oggﬂi‘fﬂv)
Turn Table EMEC TT 2000 N/A | 0~360 Degree NA | | A ( o?gﬂif?ﬁv)
Software Audix 6.205@?—8-24 RK-%ONS N/A N/A JJuunri.ozsi,22002200~ N/A (OE?:EE—CJSY)
RF Cable gﬂﬁii; Sucl%';"Ex MY?SW"' 9kHz-30MHz | Mar. 12, 2020 JJuunr;.OZSi‘ZZOOZZO(;- Mar. 11, 2021 (O?ng(::i‘ff’H”Y)
RF Cable EBE,E\E; SUCB';LEX MY2859/2 | 30MHz-40GHz | Mar. 12, 2020 JJ“u”r;.O;l"zzoozzo(; Mar. 11, 2021 (Osgﬂifj:‘w
RF Cable gﬂﬁii; SUCB';LEX MY?SW“ 30M-18G | Mar. 12, 2020 JJuunr;.OZSi’ZZOOZZO(; Mar. 11, 2021 (oggﬂﬁﬂv)
RF Cable gﬂﬁﬁ;; SUCB';LEX MY4274/2 | 30MHz-40GHz | Mar. 12, 2020 JJ“u”r;.OZSi’ZZOOZZO(; Mar. 11, 2021 (oggﬂﬁ?ﬁv)
Filter Wainwright S)A-/?oléﬁlzéggg SN3 3GHZFH"itgeT Pass| sep. 15, 2019 JJ“unr;.O;l"zzoozzo(; Sep. 14, 2020 (osgﬂiﬁ-r:v)
-60SS
AC Power Source|  ChainTek | APC-1000W |  N/A N/A N/A May 28, 2020 N/A ?ggggc:‘\’(r)'
EMI Test Receiver gss&zé‘ ESR3 102388 | 9kHz~3.6GHz | Nov. 15, 2019 | May 28, 2020 | Nov. 14, 2020 ?ggg‘;‘_’ﬂ?(r)'
LISN zg;‘\?v;‘i‘ ENV216 | 100081 | 9kHz~30MHz | Nov. 15,2019 | May 28, 2020 | Nov. 14, 2020 ?ggg‘;cg‘;';
Software zg;‘\?vzé‘ \E/'\l/'ocgg N/A N/A N/A May 28, 2020 N/A (Ccoggts“_:ﬂ?;)‘
LF Cable QBE‘E‘E; RG-214U | LFO1 N/A Jan. 02, 2020 | May 28, 2020 | Jan. 01, 2021 ?ggggcg(\’g
Pulse Limiter ggmzr‘i‘ ESH3-z2 | 100851 N/A Jan. 02, 2020 | May 28, 2020 | Jan. 01, 2021 fggg‘;ﬂﬂ?
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Instrument Manufacturer | Model No. | Serial No. [Characteristics Cal:)b;?etlon Test Date Due Date Remark
Hygrometer Testo 608-H2 | 34893241 N/A Mar. 02, 2020 | Jun. 19, 2020 | Mar. 01, 2021 | €onducted
(THO5-HY)
13100030S Conducted
Power Sensor DARE RPR3006W NO31 10MHz~6GHz | Jan. 22, 2020 | Jun. 19, 2020 | Jan. 21 2021 (THO5-HY)
. Rohde & Conducted
Signal Analyzer Schwarz FSV40 101566 10Hz~40GHz | Jul. 15,2019 | Jun. 19, 2020 | Jul. 14, 2020 (THO5-HY)
Spectrum Rohde & Conducted
Analyzer Schwarz FSP40 100055 9kHz-40GHz | Aug. 14, 2019 | Jun. 19, 2020 | Aug. 13, 2020 (THO5-HY)
Switch Control | E-IUSTRUME EC190006 Conducted
Manframe NT ETF-1405-0 7 N/A Aug. 15, 2019 | Jun. 19, 2020 | Aug. 14, 2020 (THO5-HY)
Spectrum Rohde & Jun. 22, 2020~ Conducted
Analyzer Schwarz FSv40 101909 10Hz~40GHz | May 19, 2020 Jun. 26, 2020 May 18, 2021 (THO5-HY)
HUBER + SUCOFLEX Jun. 22, 2020~ Conducted
RF Cable SUHNER 104 MY9838/4 30M-18G Apr. 14, 2020 Jun. 26, 2020 Apr. 13, 2021 (THO5-HY)
HUBER + SUCOFLEX Jun. 22, 2020~ Conducted
RF Cable SUHNER 102 MY2859/2 | 30MHz-40GHz | Mar. 12, 2020 Jun. 26, 2020 Mar. 11, 2021 (THOS5-HY)
WLK4-1000-1
. N Jun. 22, 2020~ Conducted
Filter Wainwright 530-80800-408 SN11 1G Low Pass | Sep. 15, 2019 Jun. 26, 2020 Sep. 14, 2020 (THO5-HY)
WHKX12-270
. N . Jun. 22, 2020~ Conducted
Filter Wainwright |0-3000-18000 SN1 3 GHz Highpass| Sep. 15, 2019 Jun. 26, 2020 Sep. 14, 2020 (THO5-HY)
-60ST
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHZz)

Measuring Uncertainty for a Level of Confidence 23
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 52
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.2

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 53
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR992410-06A

Test Engineer:

Owen Yang

Temperature:

22~25

°C

Test Date:

2020/6/19

Relative Humidity:

51~54

%
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TEST RESULTS DATA
Average Output Power

Report Number : FR992410-06A

2.4GHz Band
Average Conducted EIRP EIRP

Data Freq. Conducted Pgwgr DG. Power Pgwgr Pass

Mod. Rate NTXY CH. (MHz) Power Limit (dBi) (dBm) Limit IFail
(dBm) (dBm) (dBm)
Ant0 | Ant1 [ SUM | AntO | Ant1 | AntO | Ant1 [ Ant0 | Ant1 | Ant0 | Ant1

11b [1Mbps| 1 1 2412 | 16.20 | 16.10 30.00 | 30.00 | 2.00 | 4.30 | 18.20 | 20.40 | 36.00 | 36.00 | Pass
11b [1Mbps| 1 6 2437 | 16.30 | 16.20 30.00 | 30.00 | 2.00 | 4.30 | 18.30 | 20.50 | 36.00 | 36.00 | Pass
11b [1Mbps| 1 11 2462 | 16.10 | 16.10 30.00 | 30.00 | 2.00 | 4.30 | 18.10 | 20.40 | 36.00 | 36.00 | Pass
11g [(6Mbps| 1 1 2412 |1 13.20 | 13.00 30.00 | 30.00 | 2.00 | 4.30 | 15.20 | 17.30 | 36.00 | 36.00 | Pass
11g [6Mbps| 1 2 2417 | 16.10 | 16.00 30.00 | 30.00 | 2.00 | 4.30 | 18.10 | 20.30 | 36.00 | 36.00 | Pass
11g [6Mbps| 1 6 2437 | 17.40 | 17.10 30.00 | 30.00 | 2.00 | 4.30 | 19.40 | 21.40 | 36.00 | 36.00 | Pass
11g [6Mbps| 1 10 | 2457 [ 17.20 | 17.10 30.00 | 30.00 | 2.00 | 4.30 | 19.20 | 21.40 | 36.00 | 36.00 | Pass
11g [6Mbps| 1 11 2462 | 13.20 | 13.00 30.00 | 30.00 | 2.00 | 4.30 | 15.20 | 17.30 | 36.00 | 36.00 | Pass
HT20 [ MCSO| 1 1 2412 | 12.50 | 12.00 ) 30.00 | 30.00 | 2.00 | 4.30 | 14.50 | 16.30 | 36.00 | 36.00 | Pass
HT20 [ MCSO| 1 6 2437 | 14.70 | 14.50 30.00 | 30.00 | 2.00 | 4.30 | 16.70 | 18.80 | 36.00 | 36.00 | Pass
HT20 [ MCSO| 1 11 2462 | 13.10 | 12.70 30.00 | 30.00 | 2.00 | 4.30 | 15.10 | 17.00 | 36.00 | 36.00 | Pass
HT40 [ MCSO| 1 3 2422 | 9.50 | 9.00 30.00 | 30.00 | 2.00 | 4.30 | 11.50 | 13.30 | 36.00 | 36.00 | Pass
HT40 [ MCSO| 1 4 2427 | 11.10 | 10.90 30.00 | 30.00 | 2.00 | 4.30 | 13.10 | 15.20 | 36.00 | 36.00 | Pass
HT40 [ MCSO| 1 6 2437 | 14.00 | 13.80 30.00 | 30.00 | 2.00 | 4.30 | 16.00 | 18.10 | 36.00 | 36.00 | Pass
HT40 [ MCSO| 1 8 2447 |1 12.10 | 11.90 30.00 | 30.00 | 2.00 | 4.30 | 14.10 | 16.20 | 36.00 | 36.00 | Pass
HT40 [ MCSO| 1 9 2452 |1 12.10 | 12.00 30.00 | 30.00 | 2.00 | 4.30 | 14.10 | 16.30 | 36.00 | 36.00 | Pass
HT20 [ MCSO| 2 1 2412 1 12.60 | 12.20 | 15.41 30.00 4.30 19.71 36.00 Pass
HT20 [ MCSO| 2 6 2437 | 14.70 | 14.60 | 17.66 30.00 4.30 21.96 36.00 Pass
HT20 [ MCSO| 2 11 2462 | 13.20 | 13.00 | 16.11 30.00 4.30 20.41 36.00 Pass
HT40 [ MCSO| 2 3 2422 | 9.40 | 9.10 [12.26 30.00 4.30 16.56 36.00 Pass
HT40 [ MCSO| 2 4 2427 | 11.10 | 11.00 | 14.06 30.00 4.30 18.36 36.00 Pass
HT40 [ MCSO| 2 6 2437 | 14.20 | 13.70 [ 16.97 30.00 4.30 21.27 36.00 Pass
HT40 [ MCSO| 2 8 2447 | 12.30 | 12.00 | 15.16 30.00 4.30 19.46 36.00 Pass
HT40 [ MCSO| 2 9 2452 |1 12.10 | 12.00 | 15.06 30.00 4.30 19.36 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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Appendix B. AC Conducted Emission Test Results

Temperature : 21~25C

Test Engineer : |Howard Huang X —
Relative Humidity : (40~45%

TEL : 886-3-327-3456 Page Number : Blof Bl
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EUT Information

Report NO : 992410-06
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
> 60'\ CISPR-QP LimitatMam Plorts
'E 50‘ et : CISPR-Ave |Limitiat Main Plorts
I I T — _—— =
- a0t & *
30T 4
1 o
207 P
10T
0 } } } —+— } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.150810 33.82 55.96 22.14 | L1 OFF 19.5
0.150810 49.39 65.96 16.57 | L1 OFF 19.5
0.179250 31.41 54.52 2311 | L1 OFF 19.5
0.179250 45.33 64.52 19.19 | L1 OFF 19.5
0.273750 22.59 51.00 2841 | L1 OFF 19.5
0.273750 32.56 61.00 28.44 | L1 OFF 19.5
0.480210 32.20 46.34 14.14 | L1 OFF 19.5
0.480210 38.66 56.34 17.68 | L1 OFF 19.5
3.894000 26.99 46.00 19.01 | L1 OFF 19.6
3.894000 37.04 56.00 18.96 | L1 OFF 19.6
13.560000 35.18 50.00 14.82 | L1 OFF 19.8
13.560000 54.79 60.00 521 | L1 OFF 19.8
17.769750 31.70 50.00 18.30 | L1 OFF 19.8
17.769750 38.38 60.00 21.62 | L1 OFF 19.8
25.000170 21.42 50.00 28.58 | L1 OFF 19.8
25.000170 25.25 60.00 3475 | L1 OFF 19.8
28.691250 16.41 50.00 33.59 | L1 OFF 19.8
28.691250 18.15 60.00 41.85 | L1 OFF 19.8




EUT Information

Report NO : 992410-06
Test Mode : Mode 1

Test Voltage : 120Vac/60Hz
Phase : Neutral

Full Spectrum

e 1 L il
60'\ l CISPRIOP ILimitatMain Plorts

+ ¢

Level in dBuV
(6)]

0 } ——t—+——+— } ———+—

150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.150000 33.56 56.00 22.44 | N OFF 19.5
0.150000 49.15 66.00 16.85 | N OFF 19.5
0.192750 27.23 53.92 26.69 | N OFF 19.5
0.192750 42.20 63.92 21.72 | N OFF 19.5
0.478500 32.28 46.37 14.09 | N OFF 19.5
0.478500 38.67 56.37 17.70 | N OFF 19.5
3.932250 26.92 46.00 19.08 | N OFF 19.6
3.932250 36.83 56.00 19.17 | N OFF 19.6
7.460250 20.90 50.00 29.10 | N OFF 19.8
7.460250 24.94 60.00 35.06 | N OFF 19.8
13.560000 34.91 50.00 15.09 | N OFF 19.9
13.560000 55.97 60.00 4.03 | N OFF 19.9
17.817000 32.02 50.00 17.98 | N OFF 19.9
17.817000 39.00 60.00 21.00 | N OFF 19.9
25.001250 21.60 50.00 28.40 | N OFF 20.0
25.001250 25.72 60.00 34.28 | N OFF 20.0




SPORTON LAB.
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Appendix C. Conducted Spurious and Radiated Spurious Emission

Temperature : 19.1 ~24.9°C
Test Engineer : Cookie Ku, Fu Chen and Troye Hsieh
Relative Humidity : 56.7 ~ 68.9%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note Frequency Level Over Limit Read  Antenna Path Preamp Ant Table Peak Pol.
Ant. \ Limit Line Level Factor | Loss @ Factor Pos | Pos Avg.
1 (MHz) (dBpV/m)| (dB) |[(dBpV/m) (dBpV) (dB/m) | (dB) (dB) (cm) (deg) (P/A) (H/V)
2332.05 53 -21 74 42.05 27.64 16.56 @ 33.25 | 177 35 P H
2389.38 42.44 -11.56 54 31.53 27.52 16.62 = 33.23 | 177 35 A H
* 2412 104.68 - - 93.79 27.48 16.64  33.23 | 177 35 P H
* 2412 101.43 - - 90.54 27.48 16.64  33.23 | 177 35 A H
802.11b
H
CHO1
2373.735 53.16 -20.84 74 42.25 27.55 16.6 33.24 | 151 = 308 P \Y,
2412MHz
2389.485 42.15 -11.85 54 31.24 27.52 16.62 @ 33.23 | 151 = 308 A |V
* 2412 100.99 - - 90.1 27.48 16.64 @ 33.23 | 151 308 P \Y
* 2412 97.78 - - 86.89 27.48 16.64 @ 33.23 | 151 @ 308 A |V
\Y
2368.72 52.8 -21.2 74 41.88 27.56 16.6 33.24 | 168 40 P H
2389.68 42.04 -11.96 54 31.13 27.52 16.62 @ 33.23 | 168 40 A H
* 2437 104.24 - - 93.36 27.43 16.67 @ 33.22 | 168 40 P H
* 2437 101 - - 90.12 27.43 16.67 @ 33.22 | 168 40 A H
2496.32 52.86 -21.14 74 42.12 27.21 16.74  33.21 | 168 40 P H
802.11b
2484.72 41.98 -12.02 54 31.21 27.26 16.72 = 33.21 | 168 40 A H
CH 06
2317.68 53.87 -20.13 74 4291 27.66 16,55 @ 3325 | 129 @ 270 P \Y
2437MHz
2389.36 42.02 -11.98 54 3111 27.52 16.62 @ 33.23 | 129 270 A \Y
* 2437 100.91 - - 90.03 27.43 16.67 @ 33.22 | 129 270 P \Y
* 2437 97.66 - - 86.78 27.43 16.67 @ 33.22 129 @ 270 A \Y
2487.6 53.15 -20.85 74 42.38 27.25 16.73 = 33.21 129 @ 270 P Y,
2484 41.92 -12.08 54 31.15 27.26 16.72 = 3321 129 @ 270 A \Y
TEL : 886-3-327-3456 Page Number : ClofC21
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* 2462 104.44 - - 93.61 27.35 16.7 33.22 | 160 37 P H
* 2462 101.29 - - 90.46 27.35 16.7 33.22 | 160 37 A H
2485.48 53.15 -20.85 74 42.38 27.26 16.72 = 33.21 | 160 37 P H
2483.52 42.47 -11.53 54 31.69 27.27 16.72 = 33.21 | 160 37 A H
H
802.11b
H
CH 11
* 2462 101.53 - - 90.7 27.35 16.7 33.22 | 128 298 P \Y
2462MHz
* 2462 98.35 - - 87.52 27.35 16.7 33.22 | 128 298 A \Y
2495.04 52.49 -21.51 74 41.75 27.22 16.73 = 33.21 | 128 298 P \Y,
2483.52 42 -12 54 31.22 27.27 16.72 = 33.21 | 128 298 A \Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2ofC21
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI Note Frequency‘ Level Over Limit Read Antenna‘ Path ‘Preamp Ant | Table Peak Pol.
Ant. \ Limit Line Level Factor Loss Factor Pos Pos Avg.

1 (MHz) (dBpV/im)| (dB) [(dBpV/m) (dBpV) (dB/m) (dB) (dB) (cm) (deg) (P/A) (H/V)
4824 44.96 -29.04 74 63.46 31 10.94 | 60.44 | 100 0 P H
H
H

802.11b
H

CHO1
4824 47.71 -26.29 74 66.21 31 10.94 | 60.44 | 100 0 P \Y,

2412MHz
\%
Vv
\Y
4874 42.68 -31.32 74 61.12 31 10.96 60.4 100 0 P H
7311 42.23 -31.77 74 51.46 36.5 13.38 | 59.11 100 0 P H
H

802.11b
H

CH 06
4874 43.78 -30.22 74 62.22 31 10.96 60.4 100 0 P \Y

2437MHz
7311 42.31 -31.69 74 51.54 36.5 13.38 | 59.11 100 0 P Vv
\Y
Vv
4924 42.4 -31.6 74 60.73 31.05 1098 | 60.36 | 100 0 P H
7386 41.91 -32.09 74 51.4 36.36 13.22 | 59.07 | 100 0 P H
H

802.11b
H

CH 11
4924 41.16 -32.84 74 59.49 31.05 10.98 @ 60.36 | 100 0 P \Y

2462MHz
7386 42.14 -31.86 74 51.63 36.36 13.22 | 59.07 | 100 0 P \Y
Vv
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C3ofC21
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note Frequency Level Over Limit Read @ Antenna Path 'Preamp Ant Table Peak Pol.
Ant. \ Limit Line Level Factor Loss Factor Pos | Pos Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m) (dBpV) (dB/m) (dB) (dB) (cm) (deg) (P/A) (HV)
2389.8 63.91 -10.09 74 53 27.52 16.62 | 33.23 | 158 333 P H
2390 51.79 -2.21 54 40.88 27.52 16.62 | 33.23 | 158 333 A H
* 2412 111.18 - - 100.29 27.48 16.64 | 33.23 | 158 333 P H
* 2412 103.37 - - 92.48 27.48 16.64 | 33.23 | 158 333 A H
802.11g
H
CHO1
2390 58.3 -15.7 74 47.39 27.52 16.62 | 33.23 | 400 19 P Y
2412MHz
2390 47.53 -6.47 54 36.62 27.52 16.62 | 33.23 | 400 19 A \Y
* 2412 105.19 - - 94.3 27.48 16.64 | 33.23 | 400 19 P Y
* 2412 97.44 - - 86.55 27.48 16.64 | 33.23 | 400 19 A \Y
Vv
2389.2 53.57 -20.43 74 42.66 27.52 16.62 | 33.23 | 103 23 P H
2390 42.72 -11.28 54 31.81 27.52 16.62 | 33.23 | 103 23 A H
* 2417 101.72 - - 90.83 27.47 16.65 | 33.23 | 103 23 P H
* 2417 93.75 - - 82.86 27.47 16.65 | 33.23 | 103 23 A H
P H
802.11g
A H
CH 02
2383.92 52.31 -21.69 74 41.41 27.53 16.61 | 33.24 | 125 59 P Vv
2417MHz
2388.12 42.45 -11.55 54 31.54 27.52 16.62 | 33.23 | 125 59 A \Y
* 2417 98.35 - - 87.46 27.47 16.65 | 33.23 | 125 59 P Vv
* 2417 90.65 - - 79.76 27.47 16.65 | 33.23 | 125 59 A Y,
P \Y
A Y,
TEL : 886-3-327-3456 Page Number : C4of C21
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2388.24 64.65 -9.35 74 53.74 27.52 16.62 33.23 100 332 P H
2388.08 46.83 -7.17 54 35.92 27.52 16.62 33.23 100 332 A H
2437 117.28 - - 106.4 27.43 16.67 33.22 100 332 P H
2437 109.5 - - 98.62 27.43 16.67 33.22 100 332 A H
2484.24 62.97 -11.03 74 52.2 27.26 16.72 33.21 100 332 P H

802.11g
2485.44 46.33 -7.67 54 35.56 27.26 16.72 33.21 100 332 A H

CH 06

2387.6 55.81 -18.19 74 44.9 27.52 16.62 33.23 400 6 P \%

2437MHz
2390 43.29 -10.71 54 32.38 27.52 16.62 33.23 400 6 A \%
2437 109.9 - - 99.02 27.43 16.67 33.22 400 6 P \%
2437 102.22 - - 91.34 27.43 16.67 33.22 400 6 A \%
2484.4 55.35 -18.65 74 44.58 27.26 16.72 33.21 400 6 P \%
2484.72 43.34 -10.66 54 32.57 27.26 16.72 33.21 400 6 A \%
2457 106.65 - - 95.81 27.37 16.69 33.22 123 146 P H
2457 99.08 - - 88.24 27.37 16.69 33.22 123 146 A H
2484.15 61.17 -12.83 74 50.4 27.26 16.72 33.21 123 146 P H
2483.55 49.88 -4.12 54 39.1 27.27 16.72 33.21 123 146 A H
P H

802.11g
A H

CH 10

2457 103.3 - - 92.46 27.37 16.69 33.22 399 99 P \%

2457MHz
2457 95.35 - - 84.51 27.37 16.69 33.22 399 99 A \%
2484.15 58.77 -15.23 74 48 27.26 16.72 33.21 399 99 P \%
2483.5 47.24 -6.76 54 36.46 27.27 16.72 33.21 399 99 A \%
P \%
A \%

TEL : 886-3-327-3456 Page Number : C5o0f C21
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2462 111.82 - - 100.99 27.35 16.7 33.22 | 100 330 P H
2462 103.74 - - 92.91 27.35 16.7 33.22 | 100 330 A H
2487.95 62.26 -11.74 74 51.49 27.25 16.73 = 33.21 | 100 330 P H
2483.5 48.92 -5.08 54 38.14 27.27 16.72 = 33.21 | 100 330 A H
H
802.11g
H
CH 11
2462 104.47 - - 93.64 27.35 16.7 33.22 | 400 10 P \Y,
2462MHz
2462 96.51 - - 85.68 27.35 16.7 33.22 | 400 10 A \Y
2487.25 56.5 -17.5 74 45.73 27.25 16.73 = 33.21 | 400 10 P \Y,
2483.6 44.71 -9.29 54 33.93 27.27 16.72 = 33.21 | 400 10 A \Y
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C6 of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI Note Frequency‘ Level Over Limit Read Antenna‘ Path ‘Preamp Ant | Table Peak Pol.
Ant. \ Limit Line Level Factor Loss Factor Pos Pos Avg.

1 (MHz) (dBpV/im)| (dB) [(dBpV/m) (dBpV) (dB/m) (dB) (dB) (cm) (deg) (P/A) (H/V)
4824 41.05 -32.95 74 59.55 31 10.94 | 60.44 | 100 0 P H
H
H

802.11g
H

CHO1
4824 40.47 -33.53 74 58.97 31 1145 | 60.44 | 100 0 P \Y,

2412MHz
\%
Vv
\Y
4874 41.68 -32.32 74 60.12 31 10.96 60.4 100 0 P H
7311 43.21 -30.79 74 52.44 36.5 13.38 | 59.11 100 0 P H
H

802.11g
H

CH 06
4874 41.05 -32.95 74 59.49 31 10.96 60.4 100 0 P \Y

2437MHz
7311 42.78 -31.22 74 52.01 36.5 13.38 | 59.11 100 0 P Vv
\Y
Vv
4924 41.17 -32.83 74 59.5 31.05 1098 | 60.36 | 100 0 P H
7386 42.75 -31.25 74 52.24 36.36 13.22 | 59.07 | 100 0 P H
H

802.11g
H

CH 11
4924 40.43 -33.57 74 58.76 31.05 10.98 @ 60.36 | 100 0 P \Y

2462MHz
7386 43.17 -30.83 74 52.66 36.36 13.22 | 59.07 | 100 0 P \Y
Vv
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C7of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

Temperature : 23.6°C~24.1°C
Test Engineer : Andy Kao
Relative Humidity : 52.7%~53.3%
2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge)
WIF Note | Frequency Level Over Limit Read | Antenna| Path [ MIMO Gdri(:]L;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor| Avg.
0 (MHz) (dBm) [((dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB)| (P/A)
2389.905 -32.2 -11 -21.2 -42.57 6.24 1.12 3.01 - P
802.11n 2390.01 -45.84 | -4.64 -41.2 -56.21 6.24 1.12 3.01 - A
HT20 * 2412 16.79 - - 6.42 6.24 1.12 3.01 - P
CHO1 * 2412 6.57 - - -3.8 6.24 1.12 3.01 - A
2412MHz
2388.82 -32.28 -11.08 -21.2 -42.65 6.24 1.12 3.01 - P
802.11n 2389.1 -49.95 -8.75 -41.2 -60.32 6.24 112 3.01 - A
HT20 * 2437 18.29 - 7.91 6.24 1.13 3.01 - P
CH 06 * 2437 8.66 - -1.72 6.24 1.13 3.01 - A
2437MHz 2483.83 -34.23 |-13.03| -21.2 -44.62 6.24 114 | 3.01 - P
2484.32 -50.12 -8.92 -41.2 -60.51 6.24 1.14 3.01 - A
* 2462 16.3 - 5.91 6.24 1.14 3.01 - P
802.11n * 2462 6.53 - -3.86 6.24 1.14 3.01 - A
HT20 2485.16 -32.48 | -11.28 -21.2 -42.87 6.24 1.14 3.01 - P
CH11 2483.56 -47.76 -6.56 -41.2 -58.15 6.24 1.14 3.01 - A
2462MHz
1. No other spurious found.
Remark [2. Al results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C8of C21

FAX : 886-3-328-4978




somoncas. FCC RADIO TEST REPORT

Report No. : FR992410-06A

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic )

WIFI Note Frequency Level Over Limit Read | Antenna Path = MIMO (ijric;]:n Peak
Ant. Limit Line Level Gain Loss @ Factor Factor| Avg.
0 (MHz) (dBm) (dB) (dBm) (dBm) | (dBi) (dB) (dB) (dB) (P/A)
802.11n 4824 -51.49 -30.29 -21.2 -64.17 6.24 3.43 3.01 - P
HT20
CHO1
2412MHz
802.11n 4874 -47.17 -25.97 -21.2 -59.85 6.24 3.43 3.01 - P
HT20 7311 -55.25 -34.05 -21.2 -68.79 6.24 4.29 3.01 - P
CH 06
2437MHz
802.11n 4924 -52.67 | -31.47 -21.2 -65.35 6.24 3.43 3.01 - P
HT20 7386 -54.33 | -33.13 -21.2 -67.86 6.24 4.28 3.01 - P
CH11
2462MHz
1. No other spurious found.
Remark 2, All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C9of C21

FAX : 886-3-328-4978




somoncas. FCC RADIO TEST REPORT

Report No. : FR992410-06A

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge )

WIFI Note Frequency Level Over Limit Read | Antenna Path MIMO Gdri?]l;n Peak
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
0 (MHz) (dBm) (dB) (dBm) (dBm) | (dBi) (dB) (dB) (dB) (P/A)
2389.94 -32.64 -11.44 -21.2 -43.01 6.24 1.12 3.01 - P
802.11n 2388.54 -43.8 2.6 -41.2 -54.17 6.24 1.12 3.01 - A
HT40 * 2422 10.22 - -0.15 6.24 1.12 3.01 - P
CH 03 * 2422 1.36 - -9.01 6.24 1.12 3.01 - A
2422MHz 2487.4 -36.58  -15.38  -21.2 -46.97 6.24 1.14 3.01 - P
2483.62 -50.38 -9.18 -41.2 -60.77 6.24 1.14 3.01 - A
2389.66 -29.74 -8.54 -21.2 -40.11 6.24 1.12 3.01 - P
802.11n 2389.66 -41.42 | -0.22 -41.2 -51.79 6.24 1.12 3.01 - A
HT40 * 2427 11.91 - 1.54 6.24 1.12 3.01 - P
CH 04 * 2427 2.97 - -7.4 6.24 1.12 3.01 - A
2427MHz 2485.51 -3439 -13.19  -21.2 -44.78 6.24 114 301 - P
2484.81 -50.21 -9.01 -41.2 -60.6 6.24 1.14 3.01 - A
2389.52 -29.1 -7.9 -21.2 -39.47 6.24 1.12 3.01 - P
802.11n 2389.66 -4253 | -1.33 -41.2 -52.9 6.24 1.12 3.01 - A
HT40 * 2438 14.36 35.56 -21.2 3.98 6.24 1.13 3.01 - P
CH 06 * 2434 5.28 46.48 -41.2 -5.09 6.24 1.12 3.01 - A
2437TMHz 2483.97 -27.9 -6.7 -21.2 -38.29 6.24 1.14 3.01 - P
2483.62 -42.85 -1.65 -41.2 -53.24 6.24 1.14 3.01 - A
1. No other spurious found.
Remark 2, All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Cl0of C21

FAX : 886-3-328-4978




somoncas. FCC RADIO TEST REPORT

Report No. : FR992410-06A

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge )

Note | ‘Groun
WIFI Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
0 (MHz) (dBm) (dB) (dBm) | (dBm) | (dBi) (dB) | (dB) (dB) (P/A)
2387.7 -36.46 -15.26 -21.2 -46.83 6.24 1.12 3.01 - P
802.11n 2389.52 -50.21 | -9.01 -41.2 -60.58 6.24 1.12 3.01 - A
HT40 * 2447 13.21 - - 2.83 6.24 1.13 3.01 - P
CH 08 * 2447 4.02 - - -6.36 6.24 1.13 3.01 - A
2447TMHz 2484.74 -30.42 | -9.22 -21.2 -40.81 6.24 1.14 3.01 - P
2483.48 -42.84 -1.64 -41.2 -53.23 6.24 1.14 3.01 - A
2387.28 -36.42 -15.22 -21.2 -46.79 6.24 1.12 3.01 - P
802.11n 2389.94 -50.59 | -9.39 -41.2 -60.96 6.24 1.12 3.01 - A
HT40 * 2452 10.59 - - 0.2 6.24 1.14 3.01 - P
CH 09 * 2452 191 - - -8.48 6.24 1.14 3.01 - A
2452MHz 2484.11 -31.55 -10.35  -21.2 -41.94  6.24 114 301 - P
2483.55 -45.11 -3.91 -41.2 -55.5 6.24 1.14 3.01 - A
1. No other spurious found.
Remark 2, All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Cl1 of C21

FAX : 886-3-328-4978




somoncas. FCC RADIO TEST REPORT

Report No. : FR992410-06A

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic )

WIFI Note Frequency Level Over Limit Read | Antenna Path = MIMO (ijric;]L;n Peak
Ant. Limit Line Level Gain Loss @ Factor Factor| Avg.
0 (MHz) (dBm) (dB) (dBm) (dBm) | (dBi) (dB) (dB) (dB) (P/A)
802.11n 4844 -52.22  -31.02 -21.2 -64.9 6.24 3.43 3.01 - P
HT40 7266 -54.74 | -33.54 -21.2 -68.29 6.24 4.3 3.01 - P
CH 03
2422MHz
802.11n 4854 -50.47 | -29.27 -21.2 -63.16 6.24 3.44 3.01 - P
HT40 7281 -53.88 -32.68 -21.2 -67.42 6.24 4.29 3.01 - P
CHO04
2427MH
802.11n 4874 -51.22 | -30.02 -21.2 -63.9 6.24 3.43 3.01 - P
HT40 7311 -53.42 | -32.22 -21.2 -66.96 6.24 4.29 3.01 - P
CH 06
2437MHz
802.11n 4894 -52.83 | -31.63 -21.2 -65.51 6.24 3.43 3.01 - P
HT40 7341 -54.04  -32.84 -21.2 -67.58 6.24 4.29 3.01 - P
CH 08
2447MH
802.11n 4904 -53.03 | -31.83 -21.2 -65.71 6.24 3.43 3.01 - P
HT40 7356 -54.68 -33.48 -21.2 -68.22 6.24 4.29 3.01 - P
CH 09
2452MHz
1. No other spurious found.
Remark |2, All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C12 of C21

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI ‘ Note Frequency Level Over Limit Read | Antenna Path MIMO Grounding Peak
Ant. ] Limit Line Level Gain Loss Factor Factor = Avg.
0 ] (MHz) (dBm) (dB) (dBm) | (dBm) (dBi) (dB) (dB) (dB) | (P/A)
84.27 -69.31 -14.11 -55.2 -83.7 6.24 0.44 3.01 4.7 P
166.08 -75.08 | -23.38 -51.7 -89.58 6.24 0.55 3.01 4.7 P
219.81 -75.11 | -25.91  -49.2 -89.65 6.24 0.59 3.01 4.7 P
351.8 -74.83 | -25.63  -49.2 -89.48 6.24 0.7 3.01 4.7 P
2.4GHz 760.6 -65.34 | -16.14  -49.2 -80.36 6.24 1.07 3.01 4.7 P
802.11n 951 -60.55 -11.35 -49.2 -75.87 6.24 1.37 3.01 4.7 P
HT40
LF
1. No other spurious found.
Remark [2.  All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Cl3 of C21

FAX : 886-3-328-4978




somoncas. FCC RADIO TEST REPORT

Report No. : FR992410-06A

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge )

WIFI Note | Frequency Level Over Limit Read | Antenna| Path [ MIMO Gdri?]l;n Peak
Ant. Limit Line Level Gain Loss | Factor [Factor| Avg.
1 (MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB)| (P/A)
2389.8 -30.83 -9.63 -21.2 -41.2 6.24 1.12 3.01 - P
802.11n 2389.8 -44.92 | -3.72 -41.2 -55.29 6.24 1.12 3.01 - A
HT20 * 2412 17.63 - - 7.26 6.24 1.12 3.01 - P
CHO1 * 2412 7.03 - - -3.34 6.24 1.12 3.01 - A
2412MHz
2389.66 -29.77 -8.57 -21.2 -40.14 6.24 1.12 3.01 - P
802.11n 2389.38 -47.63 -6.43 -41.2 -58 6.24 1.12 3.01 - A
HT20 * 2437 19.18 - - 8.8 6.24 1.13 3.01 - P
CH 06 * 2437 8.87 - - -1.51 6.24 1.13 3.01 - A
2437MHz 2483.62 -29.58 | -8.38 -21.2 -39.97 6.24 114 | 3.01 - P
2483.48 -48.15 -6.95 -41.2 -58.54 6.24 1.14 3.01 - A
* 2462 17.13 - - 6.74 6.24 1.14 3.01 - P
802.11n * 2462 7.34 - - -3.05 6.24 1.14 3.01 - A
HT20 2483.56 -32.99 |[-11.79 -21.2 -43.38 6.24 1.14 3.01 - P
CH11 2483.52 -48.02 -6.82 -41.2 -58.41 6.24 1.14 3.01 - A
2462MHz
1. No other spurious found.
Remark [2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Cl4 of C21

FAX : 886-3-328-4978




somoncas. FCC RADIO TEST REPORT

Report No. : FR992410-06A

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic )

WIFI Note Frequency Level Over Limit Read | Antenna Path = MIMO (ijric;]:n Peak
Ant. Limit Line Level Gain Loss @ Factor Factor| Avg.
1 (MHz) (dBm) (dB) (dBm) (dBm) | (dBi) (dB) (dB) (dB) (P/A)
802.11n 4824 -50.6 -29.4 -21.2 -63.28 6.24 3.43 3.01 - P
HT20
CHO1
2412MHz
802.11n 4874 -51.68 | -30.48 -21.2 -64.36 6.24 3.43 3.01 - P
HT20 7311 -52.06 -30.86 -21.2 -65.6 6.24 4.29 3.01 - P
CH 06
2437MHz
802.11n 4924 -53.96 | -32.76 -21.2 -66.64 6.24 3.43 3.01 - P
HT20 7386 -55.43  -34.23 -21.2 -68.96 6.24 4.28 3.01 - P
CH11
2462MHz
1. No other spurious found.
Remark 2, All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : Cl50f C21

FAX : 886-3-328-4978




somoncas. FCC RADIO TEST REPORT

Report No. : FR992410-06A

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge )

WIFI Note Frequency Level Over Limit Read | Antenna Path MIMO Gdri?]l;n Peak
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
1 (MHz) (dBm) (dB)  (dBm) (dBm) | (dBi) | (dB) (dB) (dB) (P/A)
2387.84 -33.54 -12.34 -21.2 -43.91 6.24 1.12 3.01 - P
802.11n 2389.94 -44.52 -3.32 412 | -54.89 6.24 1.12 3.01 - A
HT40 * 2422 14.67 - 4.3 6.24 1.12 3.01 - P
CH 03 * 2422 4.64 - -5.73 6.24 1.12 3.01 - A
2422MHz 2483.97 -36.53 | -1533  -21.2  -46.92 6.24 1.14 3.01 - P
2484.32 -50.38 -0.18 -41.2 -60.77 6.24 1.14 3.01 - A
2389.38 -30.63 -9.43 -21.2 -41 6.24 1.12 3.01 - P
802.11n 2389.8 -43.35 -2.15 412 | -53.72 6.24 1.12 3.01 - A
HT40 * 2427 15.13 - 4.76 6.24 1.12 3.01 - P
CH 04 * 2427 5.77 - -4.6 6.24 1.12 3.01 - A
2427MHz 2484.74 -32.79 | -1159 212 | -43.18 6.24 114 301 - P
2483.97 -49.78 -8.58 -41.2 -60.17 6.24 1.14 3.01 - A
2389.94 -28.89 -7.69 -21.2 -39.26 6.24 1.12 3.01 - P
802.11n 2389.94 -42.44 -1.24 412 | -52.81 6.24 1.12 3.01 - A
HT40 * 2437 13.65 - 3.27 6.24 1.13 3.01 - P
CH 06 * 2437 4.37 - -6.01 6.24 1.13 3.01 - A
2437TMHz 2484.11 -32.3 -11.1 -21.2 | -42.69 6.24 1.14 3.01 - P
2483.55 -45.5 -4.3 -41.2 -55.89 6.24 1.14 3.01 - A
1. No other spurious found.
Remark 2, All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C16 of C21

FAX : 886-3-328-4978




somoncas. FCC RADIO TEST REPORT

Report No. : FR992410-06A

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge )

Note | ‘Groun
WIFI Frequency Level Over Limit Read | Antenna Path MIMO ding Peak
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
1 (MHz) (dBm) (dB) | (dBm) | (dBm) | (dBi) (dB) | (dB) (dB) (P/A)
2389.38 -34.79 -13.59 -21.2 -45.16 6.24 1.12 3.01 - P
802.11n 2389.66 -49.31 -8.11 412 | -59.68 6.24 1.12 3.01 - A
HT40 * 2447 15.69 36.89 -21.2 5.31 6.24 1.13 3.01 - P
CH 08 * 2447 6.33 47.53 -41.2 -4.05 6.24 1.13 3.01 - A
2447TMHz 2483.55 -31.08 -9.88 212 | -41.47 6.24 1.14 3.01 - P
2484.53 -42.71 -1.51 -41.2 -53.1 6.24 1.14 3.01 - A
2389.94 -37.46 -16.26 -21.2 -47.83 6.24 1.12 3.01 - P
802.11n 2389.52 -50.34 -9.14 -412 | -60.71 6.24 1.12 3.01 - A
HT40 * 2452 14.58 35.78 -21.2 4.19 6.24 1.14 3.01 - P
CH 09 * 2452 5.13 46.33 -41.2 -5.26 6.24 1.14 3.01 - A
2452MHz 2484.11 -32.94 | -11.74 212 | -43.33 6.24 114 301 - P
2483.62 -44.44 -3.24 -41.2 -54.83 6.24 1.14 3.01 - A
1. No other spurious found.
Remark 2, All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C17 of C21

FAX : 886-3-328-4978




somoncas. FCC RADIO TEST REPORT

Report No. : FR992410-06A

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic )

WIFI Note Frequency Level Over Limit Read | Antenna Path = MIMO Gdricr)]L;n Peak
Ant. Limit Line Level Gain Loss @ Factor Factor| Avg.
1 (MHz) (dBm) (dB)  (dBm) (dBm) | (dBi) @ (dB) (dB) (dB) (P/A)
802.11n 4844 5356 | -32.36 | -21.2 | -66.24 6.24 3.43 3.01 - P
HT40 7266 -56.08 -34.88 -21.2 -69.63 6.24 4.3 3.01 - P
CH 03
2422MHz
802.11n 4854 -54.83 -33.63 -21.2 -67.51 6.24 3.43 3.01 - P
HT40 7281 -55.54 -34.34 -21.2 -69.08 6.24 4.29 3.01 - P
CHO04
2427MH
802.11n 4874 -53.29 -32.09 -21.2 -65.97 6.24 3.43 3.01 - P
HT40 7311 -53.74 -32.54 -21.2 -67.28 6.24 4.29 3.01 - P
CH 06
2437MHz
802.11n 4894 -53.58 -32.38 -21.2 -66.26 6.24 3.43 3.01 - P
HT40 7341 -55.01 -33.81 -21.2 -68.55 6.24 4.29 3.01 - P
CH 08
2447MH
802.11n 4904 -54.33 -33.13 -21.2 -67.01 6.24 3.43 3.01 - P
HT40 7356 -55.42 -34.22 -21.2 -68.96 6.24 4.29 3.01 - P
CH 09
2452MHz
1. No other spurious found.
Remark |2, All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C18 of C21

FAX : 886-3-328-4978




somoncas. FCC RADIO TEST REPORT

Report No. : FR992410-06A

Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI ‘ Note Frequency Level Over Limit Read | Antenna Path MIMO Grounding Peak
Ant. ] Limit Line Level Gain Loss Factor Factor = Avg.
1 ] (MHz) (dBm) (dB) (dBm) | (dBm) (dBi) (dB) (dB) (dB) | (P/A)
79.95 -74.42 -19.22 -55.2 -88.81 6.24 0.44 3.01 4.7 P
179.04 -75.25 | -2355  -51.7 -89.76 6.24 0.56 3.01 4.7 P
289.47 -75.06 | -25.86  -49.2 -89.65 6.24 0.64 3.01 4.7 P
482.7 -75.05 -25.85 -49.2 -89.77 6.24 0.77 3.01 4.7 P
2.4GHz 763.4 -67.82 | -18.62  -49.2 -82.85 6.24 1.08 3.01 4.7 P
802.11n 932.1 -59.14 -9.94 -49.2 -74.43 6.24 1.34 3.01 4.7 P
HT40
LF
1. No other spurious found.
Remark [2.  All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C19 of C21

FAX : 886-3-328-4978
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A  Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number 1 C20 of C21
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

A calculation example for radiated spurious emission is shown as below:

WIFI ‘
Ant. \

1
802.11b

Over Limit
Limit
(dB)

-15.24

Note | Frequency @ Level
Line

(dBm)
-21.2

(MHz)
2390

(dBm)
-36.44

CHO1

2390 -4852 -7.32 -41.2

2412MHz

Read

Level
(dBm)

-42.16

-54.25

Antenna Path

Loss
(dB)

2.22

Factor
(dBi)

3.5

35 223

Factor
(dB)

MIMO Grounding Peak

Factor
(dB)

0

0

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBm) =
Antenna Factor(dBi) + Path Loss(dB) + Read Level(dBm)
Over Limit(dB) = Level(dBm) — Limit Line(dBm)

For Peak Limit @ 2390MHz:

1. Level(dBm)

= Antenna Factor(dBi) + Path Loss(dB) + Read Level(dBm)
= 3.5 (dBi) + 2.22(dB) -42.16(dBm)

=-36.44 (dBm)

2. Over Limit(dB)

= Level(dBm) — Limit Line(dBm)

=-36.44(dBm) +21.2(dBm)

=-15.24(dB)

For Average Limit @ 2390MHz:

1. Level(dBm)

= Antenna Factor(dBi) + Path Loss(dB) + Read Level(dBm)
= 3.5(dBi) + 2.23(dB) - 54.25(dBm)

=-48.52 (dBm)

2. Over Limit(dB)

= Level(dB m) — Limit Line(dBm)

= -48.52(dBuV/m) + 41.2(dBm)

=-7.32(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somon s, FCC RADIO TEST REPORT Report No. : FR992410-06A

Appendix D. Conducted Spurious and Radiated Spurious Emission Plots

Temperature : 19.1 ~24.9°C

Test Engineer : Cookie Ku, Fu Chen and Troye Hsieh

Relative Humidity : 56.7 ~ 68.9%

Note symbol

-L Low channel location
-R  High channel location

TEL : 886-3-327-3456 Page Number : D1 of D67
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

1 (dBuvim) Date: 2020.06.21 1 aBu Date:2020.06.21
1300 1300
1200 1200
100 o T
1000 - 1000
509 90
500 80 T
600 60
H e
509 il s00) e -
400 409
309 300
209 200
109 100
310 2520 7340 2360, 7380, 200, 215 000 0. 4500 4700 1900 2100 2300 7500, 7700, 3000
Frequency (MHz) Frequency (WHz)
site +03CHIL-HY Site +03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector eak
Peak Project 199241006 Project :992410-06
Sefting 1165 Setting 165
A 6Buvim) Date: 2020.06.21 ol B Date:2020.06.21
1300 1300
1200 1200
109 o
1
1000 1000
500 i 90
800) / 800
700 7o)
as f wm
500 — 50
S N 1 7 T —
100 00
309 300
209 200
100 100
510 2520 7540 7360 7380 2400 215 000 00 500 700 1900 2100 2300 700, 2700, o
Frequency (WHz) Frequency (WHz)
site $03CHILHY Site $03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL Condition AVG_54 3m HORN 91200-HF HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto
Detector +Peak Detector eak
Av g . Project :992410.06 Project 992410.06
Sefting 1165 Setting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

1 (¢Buvim) Date: 20200621 el (@Buvim) Date: 2020.06.21
1300 1300
1200 1200
110 o)
1000 1000
900 90
209 ) PEAK 74
700 700
500 60
ere! P |
T Ee O A ot
400 400
300 s00f
209 200
100 100
310 2520, 740, 2360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
P e ak Project £992410-06 Project 992410-06
Sefting 1165 Setting 1165
1 (¢Buvim) Date: 2020.06.21 evel (BuVim) Date: 2020.06.21
1300 1300
1200 1200
10 ol
1000 1000
900 90
700 700
500 60 W
500 = 509 ]
409 400 e
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector +Peak
AV g . Project +992410-06 Project 992410-06
Sefting 1165 Setting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somon s, FCC RADIO TEST REPORT Report No. : FR992410-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1 (6Buvim) Date: 20200621 el (@Buvim) Date: 2020.06.21
1300 1300
1200 1200
110 o)
1000 1000
900 90
209 ) PEAK 74
700 700
e e wg
bt Sk oo
5. A 7 mmm—m———" e ML e
400 400
300 s00f
209 200
100 100
510 Za0. w0z 2. %, 440 24602470 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
P e ak Project £992410-06 Project 992410-06
Sefting 1165 Setting 1165
A (¢Buvim) Date: 2020.06.21 evel (BuVim) Date: 2020.06.21
1300 1300
1200 1200
10 ol
1000 1000
900 90
800 80
700 700
500 60 W
500 R 504 =
40 = Y o e Y B R e
300 300
200 200
109 100
510 Za0. w0z 24, 2. 440, 24602470 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +992410-06 Project 992410-06
Sefting 1165 Setting 165

TEL : 886-3-327-3456 Page Number : D4 of D67
FAX : 886-3-328-4978



somon s, FCC RADIO TEST REPORT Report No. : FR992410-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO06 2437MHz - R

1 Horizontal Fundamental

o [—

o

1o

o

o |

%09 /

o0y 7 PEAK BE 74

o

w

o Nttt

o

o

o

o

T
oy

sie 3Ly

Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak S Left blank

Setting 1165

A (@BuVim) Date: 20200621

/
o) )
wa /\/ \/‘ L aepesy

109

et
ste o~
(Condition 2 AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Avg. poger Lomai00s Left blank
g o0 e an

Sefting

TEL : 886-3-327-3456 Page Number : D5 of D67
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

1 (6Buvim) Date: 20200621 el (@Buvim) Date: 2020.06.21
1300 1300
1200 1200
110 o)
1000 1000
900 / 90
209 ) PEAK 74
700 / 700
500 60
; i eS| s———
500 [ e S SN S S e
400 400
300 s00f
209 200
100 100
510 Za0. w0z 2. %, 440 24602470 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Hz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
P e ak Project £992410-06 Project 992410-06
Sefting 1165 Setting 1165
A (¢Buvim) Date: 2020.06.21 evel (BuVim) Date: 2020.06.21
1300 1300
1200 1200
10 ol
1000 1000
900 90
800 80
|
500 60 W
500 a 504 — ——
409 F e B s e
300 300
200 200
109 100
510 Za0. w0z 24, 2. 440, 24602470 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +992410-06 Project 992410-06
Sefting 1165 Setting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somon s, FCC RADIO TEST REPORT Report No. : FR992410-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO06 2437MHz - R

1 Vertical Fundamental

A (@Buvim) Date: 20200621

=i i
%
w09 e 71
109
b \vw

O UE AR

—————

420 2430, 2840, 2850, 2460, 210, 2850, us. 2
Frequency (Hz)

site +03CHILHY

Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak S Left blank

Setting 1165

A (@BuVim) Date: 20200621

/ \ AVG_BE 54|

soo \ -

200

200

200

100

T L

requency ()

site £ 03CHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
Detector

AV g . Project ;%‘émm Left b I an k

Sefting

TEL : 886-3-327-3456 Page Number : D7 of D67
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

1 (¢Buvim) Date: 20200621 el (@Buvim) Date: 2020.06.21
1300 1300
1200 1200
110 o)
1000 1000
900 90
209 PEAK_BE 74 809 PEAK 74
700 700
500 60
sty ot et ety <t bt
500 50 S—
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 46924912453 24952457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
P e ak Project :992410-06 Project 992410-06
Sefting i1 Setting 116
A (¢Buvim) Date: 2020.06.21 evel (BuVim) Date: 2020.06.21
1300 1300
1200 1200
10 ol
10000+ 1000|
900 ™ 90
800 80
700 700
609 G BE 54| e A 54
500 504
NG - SR R —
400 Y e A B R R
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 469.0491.2453 24952497, 2 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Freaquency (Milz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHZ SWT:Auto
Detector +Peak Detector +Peak
AV g . Project +992410-06 Project 992410-06
Sefting BY Setting 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somon s, FCC RADIO TEST REPORT Report No. : FR992410-06A

1 (¢Buvim) Date: 20200621 el (@Buvim) Date: 2020.06.21
1300 1300
1200 1200
110 o)
1000 1000
900 w\ 90
80.0) =0 IPEAK_BE 74| 800 PEAK 74}
700 \ 700
500 60
i ] bty ) b
500 L
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 45924912493, 2495.2497. 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
P e ak Project :992410-06 Project 992410-06
Sefting i1 Setting 116
A (¢Buvim) Date: 2020.06.21 evel (BuVim) Date: 2020.06.21
1300 1300
1200 1200
10 ol
1000] | 1000
904 J\\ 909
800 80
700 700
609 G BE 54| e A 54
500 504
400 = Y o e R IR B B o
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 469.0491.2453 24952497, 2 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Freaquency (Milz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector +Peak
AV g . Project +992410-06 Project 992410-06
Sefting BY Setting 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D9 of D67



somoncas. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

A (dBuvim) Date: 2020.06-21 2 a8y Date: 2020.06-21

1309 1300)
1209 1200)
1109 0,
1000 1000]
900 900
209 PEAK 74 809 PEAK 74
709 700
009 VG 54| 00 AvG 54
500 1 500
409 400)
309 300
200 209
100 100

000 4000, 6000, 8000, 10000 12000. 14000 16000, 18000 20000, 22000, 250 000 4000, 6000, 6000, 10000, 12000. 14000 16000, 1000, 20000 22000 26000

Freauency (MHz) Frequency (MHZ)

Site +03CHIL-HY Site $03CHIL-HY
Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
Detector Peak Detector Peak
Project :992410-06 Project 99241006

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D10 of D67
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

1 (¢Buvim) Date: 20200621 el (@Buvim) Date: 2020.06.21
1300 1300)
1200 1200)
1109 0,
1009 1000]
904 909
209 PEAK 74 80 PEAK 74
700 700
509 rns] 60 e
509 509
1 2 1 2
409 400) i
300) 300 i
200 200 i
109 100 I
000 4000, G000, 8000, 10000, 12000. 14000. 16000, 16000 20000, 22000, 250 000 4000, 6000, G000, 10000, 12000. 14000. 16000. 18000, 20000 22000. 25000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHIL-HY
Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak Detector Peak
Project :992410-06 Project $992410-06

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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somoncas. FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2020-06-21

PERK 74

VG 5

000

site
Condition
Detector
Project

4000 6000, 8000, 10000, 1
i

$03CHILHY

00, 14000 16000, 18000, 20000, 22000, 2501
y ()

201
requency (MHz)

+PEAK_74 3m HORN 9120D-HF HORIZONTAL
k

+Peal
:992410-06

el (9BuVim)

Date: 20200621

1300
1200
o)
1000
90
800

PEAK 74|

700]
600]

VG 54

504
400
s00f
200
100

1 2

|

000

site
Condition
Detector
Project

4000, 6000, 5000, 10000, 12000 14000 16000, 1000. 20000, 22000 25000
Frequency (MiHz)

$03CHILHY
+PEAK_74 3m HORN 9120D-HF VERTICAL

Peak
:992410-06

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somon s, FCC RADIO TEST REPORT Report No. : FR992410-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Fundamental

A (@BuVim) Date: 202006.06 evel @BuVim) Date: 2020.06.06

1300) 1300
1200) 1200
1109 g

1009 r o0
500 %0
w00 w0 -
09 ; 700 L
e——

s00) j‘,/” 600)
500 e

500k
400 409
309 300
29 200
109 100
310 2320, 7340, 7360, 7380, 200, 2ats 000 0. 4500 A700. 1900 2100 2300 200 2700, 3000
Froquency (MHz) Frequency (WHz)
site +03CHIL-HY Site +03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3 HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 199241006 Project :992410-06
Sefting 13 Setting 13
A (dBuVim) Date: 2020.06.05 evel (dBuvim) Date:2020.06.06
1300 1300
1200 1200
109 o
1000 1000
900 90|
500 80
709 Y 700
o) el I A6 54
500 504 fm.,d—/—‘*‘)
= S ——
400 00
309 300
209 200
100 100
510 2520 7340 7360 738 2400 215 000 0. A500. 4700 00 2300 2600 2700 o
Frequency (MHz) Frequency (WHz)
site $03CHILHY Site +03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL Condition AV6G_54 3m HORN 91200-HF HORTZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak Detector Peak
Av g . Project :992410.06 Project 992410.06
Sefting 13 Setting 3

TEL : 886-3-327-3456 Page Number : D13 of D67
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

A (@Buvim) Date: 2020.06.12 el By Date: 2020.06-12
1300 1300
1200 1200
1100 o
1000 1000
900 904
2009 200 vEAK 74
700 700
500 3 60 »
st SO0, e AN Al ki
400 400
300 s00f
209 200
100 100
510 2520, 7540, 73560, 7580, 2400, 215 000 00 00 700 900 2100 2300 2600, 2700, 3000
Freauency (MHz) Freauency (MHz)
site $03CHILHY $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector +Peak
P e ak Project £992410-06 Project 992410-06
Sefting 13 Setting 13
A (6Buvim) Date: 2020-06-12 el (@Buvim) Date: 2020.06-12
1300 1300
1200 1200
100 o)
1000 1000 4
900 [ 90
500 / 50
500 60 )
50.0) 50.0) )
400 e e
300 300
209 200
109 100
510 2320, 7540, 2360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHLL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector +Peak
AV g . Project £992410-06 Project 992410-06
Sefting 13 Setting 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO2 2417MHz

Horizontal

Fundamental

1 (0B

) Date: 2020-06-12

el By Date: 2020.06-12
1300 1300
1200 1200
1100 o
1
1000 e— 1000
o /’” ‘\ wd
2009 200 i vEAK 74
700 700 i
500 - 60 i
S
= Y e ——— S i e
400 400
300 s00f
209 200
100 100
510 2320, 7540, 7360, 7340, 2400, 2. 28 000 00 0. 700 900 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
P e ak Project £992410-06 Project 992410-06
Sefting 218 Setting 118
A (6Buvim) Date: 2020-06-12 el (@Buvim) Date: 2020.06-12
1300 1300
1200 1200
100 o)
1000 1000
900 T 90
500 50
700 700
500 60 )
500 50 —]
409 40,0 e
300 300
209 200
109 100
510 2320, 7540, 7360, 2580, 240, 2. 28 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector +Peak
AV g . Project :992410-06 Project 992410-06
Sefting 118 Setting it

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO2 2417MHz

Vertical

Fundamental

A @Buvim) Date: 2020.06.12 el By Date: 2020.06-12
1300 1300
1200 1200
1100 o
1000 1000 <
900 '/'“"’“‘ 500
700 700 I
500 60 i
B
50 S
400 400
300 s00f
209 200
100 100
510 2320, 7540, 7360, 7340, 2400, 2. 28 000 00 0. 700 900 200 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector +Peak
P e ak Project £992410-06 Project 992410-06
Sefting 218 Setting 118
A (6Buvim) Date: 2020-06-12 el (@Buvim) Date: 2020.06-12
1300 1300
1200 1200
100 o)
1000 1000
900 90
500 50
700 700
500 60
500 : 50
409 400 e
300 300
209 200
109 100
510 2320, 7540, 7360, 2580, 240, 2. 28 000 w00 1500, 1700, 200 200 2600 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector +Peak
AV g . Project £992410-06 Project 992410-06
Sefting 118 Setting it

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somoncas. FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

A (@Buvim)

el (@Buvim)
1300 1300
1200 1200
110 o)
1000 1000
900 90
500 800
700 T 700 7
500 60
OSSR S )
400 400
300 s00f
209 200
100 100
510 Za0. w0z 2. %, 000 W00 500 700 1900 2100 2300,
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
P e ak Project £992410-06 Project 992410-06
Sefting 1185 Setting 1185
evel (¢Bu
1300 1300
1200 1200
10 ol
1000 1000
900 90
800 < 80
700 / > 700
I o I
500 - e 509 - /
apg[ T Y e S B R B
300 300
200 200
109 100
510 Za0. w0z 2. 2. 000 W00 500 700 1s00. 2100 2300,
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector +Peak
AV g . Project +992410-06 Project 992410-06
Sefting 1185 Setting 185

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somoncas. FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

o
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wod =
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700 S :
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e
50.0 s
w
ey

sie 03cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

REW-T000000KH2 VBWE3000000K+z SWTAuto
Detector : Peak
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e
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w00
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o
reamaey

sie 03cHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

Avg. broecr io92410.06 Left blan

Setting :185

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

1 (6Buvim) Date: 2020.06.05 el (@Buvim) Date: 2020.06.05
1300 1300
1200 1200
110 o)
1000 1000
900 - 90
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700 700 ]
500 T
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400 400
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100 100
510 Za0. w0z 2. %, 440 24602470 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
P e ak Project £992410-06 Project 992410-06
Sefting 1185 Setting 1185
A (¢Buvim) Date: 2020.06.05 evel (BuVim) Date: 2020.06.05
1300 1300
1200 1200
10 ol
1000 1000
900 90
800 80
700 . 700
- b \ ]
509 — = < s0q| - 50 1 | N —
L e e QY e A B ma pe &
300 300
200 200
109 100
510 Za0. w0z 2. 2. 440, 24602470 000 w00 1500, 1700, 200 200 2600 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +992410-06 Project 992410-06
Sefting 1185 Setting 185

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somoncas. FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

w0

100 Yot

%00 /

80.0| n/ *“\/\ PEAK_BE 74

\WWW -

o
o
oy
sie 3Ly
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
RBWHT000 000K3 7 VOW: 3000 000K+Hz SWT-Auto
Detector +Peak
Peak poject +99241005 Left Blan
g 105
1o
o
700 " S~
600 .
50.0 s 1
o
oy
sie 3Ly
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. broecr io92410.06 Left Blan
Setting :185

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somon s, FCC RADIO TEST REPORT Report No. : FR992410-06A

A @Buvim) Date: 2020.06-12 el By Date: 2020.06-12
1300 1300
1200 1200
1100 10, 1
T
1000 1000
900 904
700) 704 ]
1
09 e 9 ] B
500 S [T S AR
400 400
300 s00f
209 200
100 100
50 7460, 210, 2480, 7450, 2 000 00 00 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector  Peal Detector +Peak
P e ak Project £992410-06 Project 992410-06
Sefting 1185 Setting 1185
A (6Buvim) Date: 2020-06-12 el (@Buvim) Date: 2020.06-12
1300 1300
1200 1200
100 o)
1000 1000 1
s00 500 X
500 50
e
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500 — 50
e
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300 300
209 200
109 100
50 2460, 270, 2480, 2450, 2 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHILHY site 03CHLL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector +Peak
AV g . Project £992410-06 Project 992410-06
Sefting 1185 Setting 185

TEL : 886-3-327-3456 Page Number : D21 of D67
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH10 2457MHz

Vertical

Fundamental

1 (0B

) Date: 2020.06-12 el By Date: 2020.06-12
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50 7460, 210, 2480, 7450, 2 000 00 00 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector +Peak
P e ak Project £992410-06 Project 992410-06
Sefting 1185 Setting 1185
A (6Buvim) Date: 2020-06-12 el (@Buvim) Date: 2020.06-12
1300 1300
1200 1200
100 o)
1000 1000 1
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500 \R 50
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50 2460, 270, 2480, 2450, 2 000 w00 1500, 1700, 200 200 2500 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector +Peak
AV g . Project £992410-06 Project 992410-06
Sefting 1185 Setting 185

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

A (¢Buvim) Date: 2020-06.05 el (@Buvim) Date: 2020.06.05
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Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
P e ak Project £992410-06 Project 992410-06
Sefting 1125 Setting 1135
1 (¢Buvim) Date: 2020.06.05 evel (BuVim) Date: 2020.06.05
1300 1300
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Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition + AV6_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector +Peak
AV g . Project +992410-06 Project 992410-06
Sefting 1125 Setting 125

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

A (¢Buvim) Date: 2020-06.05 el (@Buvim) Date: 2020.06.05
1300 1300
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50 2460, 270, 240, 2450, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
P e ak Project £992410-06 Project 992410-06
Sefting 1125 Setting 1135
1 (¢Buvim) Date: 2020.06.05 evel (BuVim) Date: 2020.06.05
1300 1300
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50 2460, 270, 2480, 2490, 2 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition + AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector +Peak
AV g . Project +992410-06 Project 992410-06
Sefting 1125 Setting 125

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somoncas. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz
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Condition +PEAK_74 3m HORN 9120D-HF HORTZONTAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
Detector +Peak Defector +Peak
Project :992410-06 Project 992410-06
Setting 13 Setting 13

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somoncas. FCC RADIO TEST REPORT

Report No. :

FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somoncas. FCC RADIO TEST REPORT

Report No. :

FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR992410-06A

Test Engineer :

Andy Kao

Temperature :

23.6°C~24.1°C

Relative Humidity :

52.7%~53.3%

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge)

WIFI 2.4GHz 2400~2483.5MHz Band Edge
ANT 802.11n HT20 CHO1 2412MHz
0 CSE Fundamental
ovel (4Bm) Date: 2020.06.22 evel (48m) Date: 2020.06.22
138 — 13
25 25
s Meusss con —u retcinssslcon
350 W 35 i —
513 1 513
675 o1
a3 a3
Pe a.k 310 2520 2540 w2 2400 215 105560 ECC LI W 3000
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Condition FCC CLASS-B_CON HORIZONTAL Condition FCC CLASS-B_CON HORIZONTAL
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25 (T'Vﬁ . 25
188 i a0
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838 s
510 2520 7540 2560 D 2400, 2415 005500 00 500 1700 1900 7100 2300 2500 2700 e
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. Sit .
Conditon FCC CLASS-B(AVG) CON HORIZONTAL Conditon FCC CLASS-B(AVG) CON HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWTAuto RBW:1000.000KHz VBW1.000KHz SWTAuto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11n HT20 CHO6 2437MHz - L

CSE
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RBW:1000.000KHz VBW:1.000KHz SWTAUto
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RBW:1000.000KHz VBW:1.000KHz SWTAuto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11n HT20 CHO6 2437MHz - R
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11n HT20 CH11 2462MHz
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002450 2440, 2450, 2 2480 24 250
Frequency (MHz)
e THOS-HY
Condition FCC CLASS-B_CON HORIZONTAL
k RBW:1000.000KHz VBW:3000.000KHz SWTAuto L ft b I k
evel (dBm) Date: 2020.06.23

Left blank
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WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11n HT40 CHO4 2427MHz - L

CSE

Fundamental

Date: 20200623

Avg.

RBW:1000.000KHz VBW:3.000KHz SWTAUto

evel (48m) Date: 2020.06.23 evel (@Bm)
.

133 N i, 133

25 25
g sccoLass B co 188 scCciassslcon

p
PSSP S R—er
513 513
75 o7
a3 a3
07320 EED 7560 2560 2. 2440, 24 000 00 4500 4700 1900 700 7300, 7500 2700 3000
Frequency (MHD) Frequency (WHa)
THOS.HY site THOS.HY
Condition FCC CLASS-B_CON HORIZONTAL Condition CC CLASS-B_CON HORIZONTAL
K RBW:1000.000KHz VBW:3000.000KHz SWTAuto RBW:1000.000KHz VBW:3000.000KHz SWTAuto
evel (dBm) Date: 202006.23 evel (¢Bm) Date: 20200623
138 PEr
T

25 2

188 109

384 FCC CLASS BAVG)_CoN h [ FecClass Bave) coN
513 1 "l .
575 o7

33 a3

3102320 7340 D 2580, 2420, 2440, 2 000 00 500 1700 1900 2100 2300 2500 2700 000
Frequency (MHa) Frequency (MHz)
site THOSHY site THOS.HY
Condition FCC CLASS-B(AVG) CON HORIZONTAL Condition FCC CLASS-B(AVG)_CON HORIZONTAL

RBW:1000.000KHz VBW:3.000KHz SWTAUto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11n HT40 CHO4 2427MHz - R

CSE

Fundamental

Peak

evel dBm)

Date: 2020.06.23

S
29 \\
104 redcuasss.con
Nt i
30| M‘W’\‘MWM
Sr—
519
s
s
B T T
Hecuoncy oy
te THO5-HY
Condition \SS-B_CON HORIZONTAL

FCC CLASS-B_
RBW:1000.000KHz VBW:3000.000KHz SWTAuto

Left blank

Avg.

evel (dBm)

Date: 2020.06.23

350/ \,\\«\
T S Y]

FCC CLASS BIAVG) CON

430 2840, 2450, 280,

2460, 270,
Frequency (MHz)

Site THOS-HY
Condition FCC CLASS-B(AVG)_CON HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWTAUto

249, 2500
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WIFI 2.4GHz 2400~2483.5MHz Band Edge
ANT 802.11n HT40 CHO06 2437MHz - L
1 CSE Fundamental
v —— vt F—
.
I N
B / B
f
ud ud A
o o — M
I S s . e He Ba Bw Em
e i
Site THOS-HY Site THOS-HY
Condition FCC CLASS-B_CON HORIZONTAL Condition FCC CLASS-B_CON HORIZONTAL
RBW 1000 000KHz VBW 3000 000KHz SWTAuto RBW 1000 000KHz VBW 3000 000KHz SWTAuto
Peak
avel idfm} Date: 2020-06-22 avel idfm} Date: 2020-06-22
- [T - 4
u ] s ‘
it
e -t FEC LA By ok e 1 recciass mavejcon
o S I 3 A
T S I T B B
e i
Site THOS-HY Site THOS-HY
Condition FCC CLASS-B(AVG)_CON HORIZONTAL Condition FCC CLASS-B(AVG)_CON HORIZONTAL
RBW 1000 000KHz VBW 3 D00KHz SWTAuto RBW 1000 000KHz VBW 3 D00KHz SWTAuto
Avg.
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WIFI 2.4GHz 2400~2483.5MHz Band Edge

ANT 802.11n HT40 CHO6 2437MHz - R

1 CSE Fundamental

oevetionm) s 2020.96 22
B T e —
i
2 L
Y N sccciass. s cou
s
TN
s T
13
15
T
TR T e T, Far T T E
[rR———
site THOS HY

Condition FCC CLASS-B_COM HORIZONTAL

Peak REW 1000 000KHz VBW-3000 000KHz SWTAuto Left blan k

Jgloveldhand Oate: 2020.06.
124

a8 Y '\
g
b e ,FCC CLASS BiVG)_CON
13  —
19

e

200 2440, 2 0 20 2480, 2. E
Frequancy naHn)

Site THOS-HY
Condition FCC CLASS B(AVG)_CON HORIZONTAL

Avg . REW 1000 000KHz VBW-3 000KHz SWTAuto Lef‘t blan k
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WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11n HT40 CHO8 2447MHz - L

CSE

Fundamental

Date: 20200623

Avg.

RBW:1000.000KHz VBW:3.000KHz SWTAUto

atoom) R cwriaom)
.
™ ]
29 29
g cotedloccunssis con 4 sk cussolcon
250 ! WMW 250
R VO ST U ST Ve .
- o
- a8
- ]
L S N o S e T 0
- ey
THO5-HY Site THO5-HY
Condition FCC CLASS-B_CON HORIZONTAL Condition 'CC CLASS-B_CON HORIZONTAL
k RBW:1000.000KHz VBW:3000.000KHz SWT-Auto RBW:1000.000KHz VBW:3000.000KHz SWTAuto
ot6om) o 0200823 ety -
s ] :
24 f B 24
g . 104
s
380 FCC CLASS B(AVG) CON 359 | FCC CLASS BIAVG)[CON|
o
-51.3f 51, s i
g g
- o
. T oo N
- ey s
Site THO5-HY Site THO5-HY
Condition FCC CLASS-B(AVG)_CON HORIZONTAL Condition FCC CLASS-B(AVG)_CON HORIZONTAL

RBW:1000.000KHz VBW:3.000KHz SWTAUto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11n HT40 CHO8 2447MHz - R

CSE

Fundamental

ovel 9Bm) Date: 2020.06.23

A

\ scdciass 3.con
A obt oo

Avg.

183 \

|

I e ansa
513 ]
.
T e )

2460, 270,
Frequency (MHz)

Site THOS-HY
Condition FCC CLASS-B(AVG)_CON HORIZONTAL

RBW:1000.000KHz VBW:3.000KHz SWTAUto

350 T
513
575
33
002450 2440, 2450, 2 2480 24 250
Frequency (MHz)
ite THOS-HY
Condition FCC CLASS-B_CON HORIZONTAL
k RBW:1000.000KHz VBW:3000.000KHz SWTAuto L f‘t b I k
evel (dBm) Date: 2020.06.23
138
I VAN

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D59 of D67



e% FCC RADIO TEST REPORT Report No. : FR992410-06A

SPORTON LAB.

WIFI 2.4GHz 2400~2483.5MHz Band Edge

ANT 802.11n HT40 CHO9 2452MHz - L

evel (¢Bm) Date: 20200623 evel (4Bm) Date: 2020.06.23
'
133 = 133
25 ! 25
18] seqfouass.s_con 188 scCciassslcon
)
P
350 A ot 350)
At bt s r—
513 513
75 o7
3 a3
0035102520, 2540 7560 2560 2400 2420 Zaa0. 24 000 00 500 1700 1900 Zio0 2300 2800 2700, 000
Frequency (MHD) Frequency (WHa)
THOSHY site THOS.HY
Condition FCC CLASS-B_CON HORIZONTAL Condition CC CLASS-B_CON HORIZONTAL
K RBW:1000 000KHz VBW:3000.000KHz SWTAuto RBW-1000 000KHz VBW:3000.000KHz SWTAto
evel (d8m) Date: 202006.23 evel (¢Bm) Date: 20200623
138 138
'
25 (_‘/ 2
18| 109
3 /Aft‘c'ljss B{AVG)_CON h | Fec Class Bave) coN
1
51 B A B e ey
573 o73)
33 833
5107320 740 73560 2360, 7400 2420, 2440, 2 005500 00, 500 1700 1900 2100 2300 2500 2700 000
Frequency (MHa) Frequency (WH)
site THOSHY site THOSHY
Condition FCC CLASS-B(AVG) CON HORIZONTAL Condition FCC CLASS-B(AVG) CON HORIZONTAL
RBW:1000 000KHz VBW:3 000KHz SWTAuto RBW-1000 000KHz VBW-3.000KHz SWTAuto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11n HT40 CHO9 2452MHz - R

CSE

Fundamental

evel dBm)

Date: 2020.06.23

,,i/ﬁwmw\

N

FCG.CLASS B_CON
1

Avg.

evel (dBm)

430

Site
Condition

2840, 2450, 280, 249, 2500
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RBW:1000.000KHz VBW:3.000KHz SWTAUto

"
e B S
14
o4
a1
A0 2w4s 7450 74 780 7% 7500
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te THO5-HY
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Date: 20200623
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic)

WIFI

2.4GHz 2400~2483.5MHz Harmonic

ANT

802.11n HT20

CHO1 2412MHz

CHO6 2437MHz

Peak

Avg.

evel dBm) Date: 2020.06-23
13|
75|
FCCCIASS B CON
263
) CoN
450
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825
1013
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Condition

000 4000, 6000. 8000, 10000. 12000 14000. 16000. 18000, 20000. 22000 25000
Frequency (MHz)

THOS-HY
FCC CLASS-B_CON HORIZONTAL
SWTAUto
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FCCCLASSB CON,
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2
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\
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25000
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WIFI 2.4GHz 2400~2483.5MHz Harmonic
ANT 802.11n HT20
1 CH11 2462MHz -
P e ak Coemman gévc:g%ssraicw HORIZONTAL
Left blank
Avg.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic)

WIFI 2.4GHz 2400~2483.5MHz Harmonic

ANT 802.11n HT40

1 CHO3 2422MHz CHO04 2427MHz

evel dBm) Date: 2020.06-23 evel (4Bm) Date: 20200623
13| 13
75| 73|
FCCCIASS B CON FCCCiLass 8 CoN]
263 263
FéC CLASS BAVG) CON FCC CLASSB(AVG) CON|
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2 1 2
533 | 63
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“20i000 4000 G6000. 8000, 10000. 12000. 14000. 16000 18000 20000 22000. 25000
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000 4000, 6000. 8000, 10000. 12000 14000. 16000. 18000, 20000. 22000 25000
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P e ak Condition FCC CLASS-B_CON HORIZONTAL Condition FCC CLASS-B_CON HORIZONTAL
SWTAUto SWTAuto

Avg.
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WIFI

2.4GHz 2400~2483.5MHz Harmonic

ANT

802.11n HT40

CHO6 2437MHz

CHO8 2447MHz

Peak

Avg.

evel dBm)

Date: 2020.06.23
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e
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4000 6000, 8000, 10000, 12000 14000 16000. 18000. 20000. 22000 250
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000
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WIFI 2.4GHz 2400~2483.5MHz Harmonic
ANT 802.11n HT40
1 CHO09 2452MHz
P e ak g‘é?vdmon Evévcfi%ssra_cw HORIZONTAL
Left blank
Avg.
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2.4GHz WIFI 802.11n HT40 (LF)

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11n HT40
1
Q P / glt(;dmon E%%@if’cm HORIZONTAL
Left blank
Peak
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Appendix E. Duty Cycle Plots

Antenna Band Cy[c)::]etz/o %) T(us) | 1/T(kHz) S\é'lt3ti\:1vg Fac['[)cl)J:{ dB)
1 802.11b 98.72 - - 10Hz 0.06
1 802.11g 94.7 2055 0.49 1kHz 0.24
0 2.4GHz 802.11n HT20 94.62 1935 0.52 1kHz 0.24
1 2.4GHz 802.11n HT20 94.39 1935 0.52 1kHz 0.25
0+1 2.4GHz 802.11n HT20 for Ant. O 94.38 1930 0.52 1kHz 0.25
0+1 2.4GHz 802.11n HT20 for Ant. 1 94.36 1925 0.52 1kHz 0.25
0 2.4GHz 802.11n HT40 90.81 949 1.05 3kHz 0.42
1 2.4GHz 802.11n HT40 90.43 945 1.06 3kHz 0.44
0+1 2.4GHz 802.11n HT40 for Ant. O 90.24 943 1.06 3kHz 0.45
0+1 2.4GHz 802.11n HT40 for Ant. 1 90.54 948 1.05 3kHz 0.43
TEL : 886-3-327-3456 Page Number : E1 of E6
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<Ant. 0>
802.11n HT20

&%

HA

3pB

l-s0

l-60

Center 2.412 GHz 500 ns/

802.11n HT40

RBW 10 MHz Marke
*«VBW 10 MHz

Ref 30 dBm ~Att 20 dB SWT 3 ms 14

30 offpet 24]9 dB

20
= o= >
N

Center 2.412 GHz 300 ns/
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<Ant. 1>
802.11b

RBW 10 MHz 1 [T1 ]
VBW 10 MHz 12 .

Ref 30 dBm Att 20 dB SWT 30 ms
30 Offfet 249 dB [T1
|20 L
| [
.
== 5
o
F-1
-2
-3
lL-40
L-so
l-60
-70
Center 2.412 GHz 3 ms/

802.11g

BN Keysight Spectrum Analyzer - Swept SA
RF 509 DC SENSE:INT| |
Center Freq 2.457000000 GHz #Avg Type: RMS

: Trig: Free Run TV
PNO: Fast =+~
IFGain:Low #Atten: 10 dB oer IR

AMKr3 2.170 ms
-0.01 dB

[03:59:42 AM Jun 12, 2020
RA 4

Ref 106.99 dBuvV

[Center 2.457000000 GHz Span 0 Hz
#VBW 1.0 MHz Sweep 5.000 ms (1001 pts)

MKR MODE| TRC| SCL| X FUNCTION FUNCTION WIDTH FUNCTION VALUE
Tl 2058ms|
] ss0us|
CCA 2470 ms|
I T 1T
I
I
I
I
I
I o
[MSG STATUS
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802.11n HT20

RBW 10 MHz Marke
*«VBW 10 MHz

Ref 30 dBm ~Att 20 dB SWT 5 ms

30 Offfet 24]9 dB elta po(T1 ) |
L2o

lo

Center 2.412 GHz 500 ns/

802.11n HT40

RBW 10 MHz Marke
*«VBW 10 MHz

Ref 30 dBm ~Att 20 dB SWT 3 ms

30 oOfffet 249 dB delta P [T1 ]

20

Center 2.412 GHz 300 ns/
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MIMO <Ant. 0>
802.11n HT20

RBW 10 MHz Marke
«VBW 10 MHz o

Ref 30 dBm ~Att 20 dB SWT 5 ms

30 Offfet 249 dB belta P

HA
H

Lo

3DE

l-s0

Center 2.412 GHz 500 ns/

802.11n HT40

RBW 10 MHz Mark
«VBW 10 MHz

Ref 30 dBm ~Att 20 dB SWT 3 ms 635.0

30 Offpet 24|9 dB Delta [T1

20 243.000

HA

3pB

l-s0

l-60

Center 2.412 GHz 300 nus/
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MIMO <Ant. 1>
802.11n HT20

RBW 10 MHz Mark
«VBW 10 MHz

Ref 30 dBm ~Att 20 dB SWT 5 ms

HA

3pB

l-s0

l-60

Center 2.412 GHz 500 ns/

802.11n HT40

RBW 10 MHz Ma
«VBW 10 MHz
Ref 30 dBm «Att 20 dB SWT 3 ms

30 Offfet 249 dB

b (T1 )

l-30

|--60

-70

Center 2.412 GHz 300 ns/
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Appendix F.  Cabinet Radiated Spurious Emission

Temperature : 19.1 ~ 26.4°C
Test Engineer : Fu Chen and Troye Hsieh
Relative Humidity : 55.3~68.2%
2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |[(dBpV/m)| (dB) [(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
2329.215 52.43 -21.57 74 41.48 27.64 16.56 | 33.25 | 363 89 P H
2339.925 42.42 -11.58 54 31.48 27.62 16.57 33.25 363 89 A H
* 2412 79.21 - - 68.32 27.48 16.64 | 33.23 | 363 89 P H
802.11n * 2412 70.68 - - 59.79 27.48 16.64 | 33.23 | 363 89 A H
HT20 H
CHO1 2374.89 52.73 -21.27 74 41.82 27.55 16.6 33.24 | 366 146 P \%
2412MHz 2311.68 4241 | -11.59 54 3144 | 2768 | 1654 | 3325 | 366 | 146 | A | V
* 2412 75.9 - - 65.01 27.48 16.64 | 33.23 | 366 146 P \%
* 2412 67.62 - - 56.73 27.48 16.64 33.23 366 146 A \%
\%
2315.28 52.86 -21.14 74 41.89 27.67 16.55 | 33.25 | 310 82 P H
2362.48 42.32 -11.68 54 31.39 27.58 16.59 | 33.24 | 310 82 A H
* 2437 82.38 - - 71.5 27.43 16.67 | 33.22 | 310 82 P H
* 2437 74.09 - - 63.21 27.43 16.67 | 33.22 | 310 82 A H
802.11n 2483.76 52.42 -21.58 74 41.65 27.26 16.72 | 33.21 | 310 82 P H
HT20 2489.92 42.1 -11.9 54 31.34 27.24 16.73 | 33.21 | 310 82 A H
CH 06 2376.88 52.16 -21.84 74 41.24 27.55 16.61 33.24 | 400 240 P \
2437MHz 2355.92 42.36 |-11.64 54 31.42 | 2759 | 16.59 | 33.24 | 400 | 240 | A | V
* 2437 79.61 - - 68.73 27.43 16.67 | 33.22 | 400 240 P \%
* 2437 71.3 - - 60.42 27.43 16.67 | 33.22 | 400 240 A \%
2486.24 51.71 -22.29 74 40.94 27.26 16.72 | 33.21 | 400 240 P \%
2488 42.23 -11.77 54 31.46 27.25 16.73 | 33.21 | 400 240 A \%
TEL: 886-3-327-3456 Page Number : F1 of F9
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* 2462 79.85 - - 69.02 27.35 16.7 33.22 | 302 79 P H
* 2462 71.33 - - 60.5 27.35 16.7 33.22 | 302 79 A H
2491.25 51.61 -22.39 74 40.85 27.24 16.73 33.21 | 302 79 P H
2484.75 42.17 -11.83 54 31.4 27.26 16.72 33.21 | 302 79 A H
802.11n H
HT20 H
CH11 * 2462 77.31 - - 66.48 27.35 16.7 33.22 | 346 103 P \%
2462MHz |+ 2462 68.24 - - 57.41 | 2735 | 16.7 | 3322 | 346 | 103 | A | V
2492.3 52.1 -21.9 74 41.35 27.23 16.73 33.21 | 346 103 P \%
2489.85 42.06 -11.94 54 31.3 27.24 16.73 33.21 | 346 103 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-3456 Page Number . F2 of F9
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |[Preamp| Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |[(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HIV)
4824 39.39 -34.61 74 57.89 31 10.94 | 60.44 | 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 39.21 -34.79 74 57.71 31 10.94 | 60.44 | 100 0 P \%
2412MHz Vv
\%
\%
4874 40.25 -33.75 74 58.69 31 10.96 60.4 100 0 P H
7311 42.23 -31.77 74 51.46 36.5 13.38 59.11 100 0 P H
802.11n H
HT20 H
CH 06 4874 41.02 -32.98 74 59.46 31 10.96 60.4 100 0 P \%
2437MHz 7311 41.86 |-32.14 74 51.09 36.5 | 13.38 | 59.11 | 100 0 P |V
\%
\%
4924 38.73 -35.27 74 57.06 31.05 10.98 60.36 | 100 0 P H
7386 41.48 -32.52 74 50.97 36.36 13.22 59.07 | 100 0 P H
802.11n H
HT20 H
CH11 4924 39.1 -34.9 74 57.43 31.05 10.98 | 60.36 | 100 0 P \%
2462MHz 7386 40.63 | -33.37 74 50.12 | 36.36 | 13.22 | 59.07 | 100 | O P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |[(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HIV)
2378.96 52.96 |-21.04 74 42.05 | 27.54 | 16.61 | 33.24 | 361 | 88 P | H
2319.92 43.17 |-10.83 54 3221 | 27.66 | 16.55 | 33.25 | 361 | 88 A | H
* 2422 73.91 - - 63.03 | 27.46 | 16.65 | 33.23 | 361 | 88 P | H
* 2422 66.85 - - 55.97 | 27.46 | 16.65 | 33.23 | 361 | 88 A | H
802.11n 2496 52.26 |-21.74 74 4151 | 27.22 | 16.74 | 33.21 | 361 | 88 P | H
HT40 2487.6 43 -11 54 3223 | 27.25 | 16.73 | 33.21 | 361 | 88 A | H
CH 03 2316.72 53.22 |-20.78 74 4225 | 27.67 | 1655 | 33.25 | 319 | 153 | P | V
2422MHz 2347.92 4353 |-10.47 54 32.59 276 | 16.58 | 3324 | 319 | 153 | A | V
* 2422 70.23 - - 59.35 | 27.46 | 16.65 | 3323 | 319 | 153 | P | V
* 2422 62.26 - - 51.38 | 27.46 | 16.65 | 33.23 | 319 | 153 | A | V
2488.72 52.58 |-21.42 74 4181 | 2725 | 1673 | 33.21 | 319 | 153 | P | V
2491.2 43 -11 54 3224 | 2724 | 1673 | 3321 | 319 | 153 | A | V
2340.88 52.73 |-21.27 74 41.79 | 27.62 | 16.57 | 33.25 | 354 | 89 P | H
2371.6 43.08 |-10.92 54 32.16 | 27.56 16.6 | 33.24 | 354 | 89 A | H
* 2427 74.87 - - 63.99 | 27.45 | 16.66 | 33.23 | 354 | 89 P | H
* 2427 66.91 - - 56.03 | 27.45 | 16.66 | 33.23 | 354 | 89 A | H
802.11n 2484.96 52.79 |-21.21 74 42.02 | 27.26 | 16.72 | 33.21 | 354 | 89 P | H
HT40 2495.28 43.03 | -10.97 54 3229 | 27.22 | 16.73 | 33.21 | 354 | 89 A | H
CH 04 2316.4 52.59 |-21.41 74 4162 | 27.67 | 1655 | 33.25 | 320 | 150 | P | V
2427TMHz 2359.6 43.27 |-10.73 54 3234 | 2758 | 16.59 | 3324 | 320 | 150 | A | V
* 2427 73.27 - - 62.39 | 27.45 | 16.66 | 33.23 | 320 | 150 | P | V
* 2427 65.31 - - 54.43 | 27.45 | 16.66 | 33.23 | 320 | 150 | A | V
2490.48 52.79 |-21.21 74 42.03 | 27.24 | 1673 | 33.21 | 320 | 150 | P | V
2484.4 42.95 |-11.05 54 3218 | 27.26 | 16.72 | 3321 | 320 | 150 | A | V
TEL: 886-3-327-3456 Page Number . F4 of F9
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |[Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|(HIV)
2386 52.73 -21.27 74 41.82 27.53 16.62 33.24 | 350 90 P H
2344 .4 43.36 -10.64 54 32.42 27.61 16.57 33.24 | 350 90 A H
* 2437 76.56 - - 65.68 27.43 16.67 33.22 | 350 90 P H
* 2437 69.42 - - 58.54 27.43 16.67 33.22 | 350 90 A H
802.11n 2495.04 52.3 -21.7 74 41.56 27.22 16.73 33.21 | 350 90 P H
HT40 2496.16 42.97 -11.03 54 32.22 27.22 16.74 | 33.21 | 350 90 A H
CH 06 2325.2 52.99 -21.01 74 42.03 27.65 16.56 33.25 | 356 145 P \%
2437MHz 2314.16 43.22 |-10.78 54 32.26 | 27.67 | 16.54 | 3325 | 356 | 145 | A | V
* 2437 74.81 - - 63.93 27.43 16.67 33.22 | 356 145 P \%
* 2437 67.21 - - 56.33 27.43 16.67 33.22 | 356 145 A \%
2483.52 52.85 -21.15 74 42.07 27.27 16.72 33.21 | 356 145 P \%
2491.2 43 -11 54 32.24 27.24 16.73 33.21 319 153 A \
2314.96 52.47 -21.53 74 41.51 27.67 16.54 33.25 351 71 P H
2321.2 43.18 -10.82 54 32.22 27.66 16.55 33.25 | 351 71 A H
* 2447 75.47 1.47 74 64.6 27.41 16.68 33.22 351 71 P H
* 2447 67.51 13.51 54 56.64 27.41 16.68 33.22 | 351 71 A H
802.11n 2499.28 52.42 -21.58 74 41.69 27.2 16.74 | 33.21 | 351 71 P H
HT40 2485.6 43.06 -10.94 54 32.29 27.26 16.72 33.21 | 351 71 A H
CH 08 2374 53.26 -20.74 74 42.35 27.55 16.6 33.24 | 313 146 P \
2447MHz 2314.32 43.13 |-10.87 54 32.17 | 27.67 | 16.54 | 3325 | 313 | 146 | A | V
* 2447 72.95 -1.05 74 62.08 27.41 16.68 33.22 | 313 146 P \%
* 2447 65.25 11.25 54 54.38 27.41 16.68 33.22 313 146 A \%
2492.96 52.56 -21.44 74 41.81 27.23 16.73 33.21 | 313 146 P \%
2491.6 43.13 -10.87 54 32.38 27.23 16.73 33.21 | 313 146 A \%
TEL: 886-3-327-3456 Page Number . F5 of F9
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Report No. : FR992410-06A

2315.6 53.23 | -20.77 74 42.26 27.67 | 16.55 | 33.25 | 345 91 P | H
2350.16 43.33 -10.67 54 32.39 27.6 16.58 33.24 | 345 91 A H
* 2452 74.91 - - 64.05 27.39 16.69 33.22 | 345 91 P H
* 2452 66.6 - - 55.74 27.39 16.69 33.22 | 345 91 A H
802.11n 2489.12 52.72 -21.28 74 41.96 27.24 16.73 33.21 | 345 91 P H
HT40 2494.64 43.17 -10.83 54 32.43 27.22 16.73 33.21 | 345 91 A H
CH 09 2376.4 52.85 -21.15 74 41.93 27.55 16.61 33.24 | 352 148 P \%
2452MHz 2320.88 43.22 |-10.78 54 3226 | 2766 | 1655 | 3325 | 352 | 148 | A | V
2452 71.3 -2.7 74 60.44 27.39 16.69 33.22 | 352 148 P \%
* 2452 63.14 - - 52.28 27.39 16.69 33.22 | 352 148 A \%
2485.84 53.02 -20.98 74 42.25 27.26 16.72 33.21 | 352 148 P \%
2488.88 43.15 -10.85 54 32.39 27.24 16.73 33.21 | 352 148 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR992410-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |[Preamp| Ant | Table [Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |[(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HIV)
4844 38.85 -35.15 74 57.32 31 10.95 60.42 | 100 0 P H
7266 42.49 -31.51 74 51.73 36.43 13.47 59.14 | 100 0 P H
802.11n H
HT40 H
CH 03 4844 39.91 -34.09 74 58.38 31 10.95 60.42 | 100 0 P \%
2422MHz 7266 41.6 -32.4 74 50.84 | 36.43 | 13.47 | 59.14 | 100 0 P |V
\%
\%
4874 39.35 -34.65 74 57.79 31 10.96 60.4 100 0 P H
7311 41.65 -32.35 74 50.88 36.5 13.38 59.11 100 0 P H
802.11n H
HT40 H
CH 06 4874 39.74 -34.26 74 58.18 31 10.96 60.4 100 0 P \%
2437MHz 7311 41.38 |-32.62 74 50.61 36.5 | 13.38 | 59.11 | 100 0 P |V
\%
\%
4904 41.71 -32.29 74 60.11 31.01 10.97 60.38 | 100 0 P H
7356 43.64 -30.36 74 52.97 36.48 13.28 59.09 | 100 0 P H
802.11n H
HT40 H
CH 09 4904 40.06 -33.94 74 58.46 31.01 10.97 60.38 | 100 0 P \%
2452MHz 7356 43.32 | -30.68 74 52.65 | 36.48 | 13.28 | 59.09 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL: 886-3-327-3456 Page Number . F8 of F9
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FCC RADIO TEST REPORT

Report No. : FR992410-06A

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) [(cm)|(deg)|(P/A)|(HIV)
802.11b 2390 55.45 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 01
2412MHz 2390 4354 |-1046| 54 42.6 | 3222 | 458 | 35586 | 103 | 308 | A | H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBpV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBpV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBpV/m)
= 43.54(dBpV/m) — 54(dBpv/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix G. Cabinet Radiated Radiated Spurious Emission Plots

Temperature : 19.1 ~ 26.4°C

Test Engineer : Fu Chen and Troye Hsieh

Relative Humidity : 55.3~68.2%

Note symbol
-L | Low channel location
-R | High channel location
TEL: 886-3-327-3456 Page Number : G1 of G35
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somoncas. FCC RADIO TEST REPORT Report No. : FR992410-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

0+1 Horizontal Fundamental

A @BuVim) Date: 2020-06-19 ) g8y Date: 2020.06-19
1300 1300)
1200 1200)
1109 0,
1009 1000]
909 900
500 1
800 PEAK 74
700 v 700
509 . w/ 60
B ]
L e e o
409 400)
300) 300
200 209
109 100
310 2920, 7540, 2360. 2380, 2400 2415 000 00, T500. 1700, 1900 2100 2300 2600. 2700, 3000
Frequency (MHz) Freauency (WHz)
site $03CHILHY Site $03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Pe ak Project :992410-06 Project $992410-06
Setting 1125 Setting 125
A 9Buvim) Date: 2020-06-19 el (080 Date: 2020.06-19
1309 1300]
1209 1200)
1109 0,
1000 1000
000 900
300 800
709 700 i
600 /w‘ 60

O
309 304
209 200
100 100
S0 2520 7540 7560 750 2400 s 000 00 4500 700 1900 700, 7300 700, Z700. 0
Freauency (MHz) Freauency (MH2)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto RBW:1000.000KHz VBW:1000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :992410-06 Project 992410-06
Sefting 125 Setting 125

TEL: 886-3-327-3456 Page Number 1 G2 of G35
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

0+1 Vertical Fundamental

1 (¢Buvim) Date: 2020.06-19 el @Buvim) Date: 2020.06-19
1300 1300
1200 1200
110 o)
1000 1000
509 90
500 80 + PERCTA
700 700
oot s
504 e o i
400 400
300 304
209 200
109 100
310 2320, 740, 2360, 780, 2400, 15 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site O3CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector  Peal Detector +Peak
P e ak Project :992410-06 Project 992410-06
Sefting 1125 Setting 125
1 (¢Buvim) Date: 2020.06-19 evel (Buvim) Date: 2020.06-19
1300 1300
1200 1200
1109 ol
1000 1000
509 904
500 80
700 700 4
s »\ﬂf' 509 )
snof J 504 G =
40 00
300 300
209 200
100 00
510 2320, 740, 2360, 760, 2400 s 000 o0 ts00.  A700. 1 2100 200 2800 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site O3CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g Project :992410-06 Project 992410-06
: Setting 1125 Setting 125

TEL: 886-3-327-3456 Page Number : G3 of G35
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

0+1 Horizontal Fundamental

1 (¢Buvim) Date: 2020-06-19 el (@BuVim) Date: 2020.06-19
1300 1300
1200 1200
110 o)
1000 1000
509 90

809 809 PEAK 74|
00| 00| 1 l

500 v \4 60
) L
400 400
300 304
209 200
109 100
3 Za0. w0z 2. %, 440 24602470 000 W00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Hz) Freauency (MHz)
site +03CHILHY site 03CHLL-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
P e ak Project :992410-06 Project 992410-06
Sefting 1155 Setting 1155
A (6Buvim) Date: 2020.06-19 evel (Buvim) Date: 2020.06-19
1300 1300
1200 1200
1109 ol
1000 1000
509 904
500 80
700 700
609 e A 54
| :
1 ] -
400 !
300 300
209 200
100 00
510 740, 26 E 2. 440 24602470 000 o0 ts00.  A700. 1 2100 200 2600 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site 03CHII-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g Project :992410-06 Project 992410-06
: Setting :155 Setting 155

TEL: 886-3-327-3456 Page Number : G4 of G35
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

0+1 Horizontal Fundamental

A @Buvim) Date: 2020-06-19
1300
1209
1109
1009
900
209 PPty PEAK BE 74
709 7 .

J
609 .
soppire” 4
409
300
200
100
420 2430, 2440, 2450, 2450, 2. 2480, . 2
Frequency (MHz)

site +03CHILHY
Condition +PEAK_BE_74 3m HORN 91200-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak T e Left blank

Setting 1155

A (@BuVim) Date: 20200619

1209
o
700, /"‘\

w0 — \\ s
w )

00

300
209
109

420 2430, 2840, 250, 210, 2480, 0. 2500

25

Frequency (1Hz)

Site +03CHI1HY

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Detector

Avg . Project ;;;:%1;1006 Left b Ian k

Sefting

TEL: 886-3-327-3456 Page Number : G5 of G35
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

0+1 Vertical Fundamental

1 (¢Buvim) Date: 2020-06-19 el (@BuVim) Date: 2020.06-19
1300 1300
1200 1200
110 o)
1000 1000
509 90

PEAK 74|

- “/”"““‘x%w ™ [ ——

X B e S
00 i
400 400
300 304
209 200
109 100
310 a0, 20, 60, 240, %, 440 24602470 000 W00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Hz) Freauency (MHz)
site +03CHILHY site 03CHLL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector  Peal Detector +Peak
P e ak Project :992410-06 Project 992410-06
Sefting 1155 Setting 1155
A (6Buvim) Date: 2020.06-19 evel (Buvim) Date: 2020.06-19
1300 1300
1200 1200
1109 ol
1000 1000
509 904
500 80
700 S 700
609 e A 54
500 50| J
40 B e s e R Bt
300 300
209 200
100 00
510 Za0. w0 Zeo 24, 2. 440 24602470 000 o0 ts00.  A700. 1 2100 200 2600 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site 03CHII-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g Project :992410-06 Project 992410-06
" Setting 1155 Setting 155

TEL: 886-3-327-3456 Page Number 1 G6 of G35
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

0+1 Vertical Fundamental

) (gBuvim) Date: 2020.06-19
1300
1200
110
1000
909
209 PEAK_BE 74
700 M\N\
60.0) /
sogpun” "
40
300
209
109

420 7a0. 2M0. Z4s0. 2. 2. 250, 0.2
Frequency (MHz)

site +03CHIL-HY
Condition +PEAK_BE_74 3m HORN 91200-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak T e Left Blank

Setting 1155

A (@BuVim) Date: 20200619

1300
1200
1109
1000
509
500

oy
oy ﬂ\/\ wewn
50.0 /

400
300
209
109
420 2430, 2840, 250, 25 210, 2480, 0. 2500
Frequency (1Hz)
Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto
Detector

Avg. i oo Left Blank

Sefting

TEL: 886-3-327-3456 Page Number . G7 of G35
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Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz

0+1

Horizontal

Fundamental

1 (¢Buvim) Date: 202006-19 el @Buvim) Date: 2020.06-19
1300 1300
1200 1200
110 o)
1000 1000
509 90
800 800
s PEAK BE 74 PEAK 74
00— M"“W»M 704
500 \M’w 600 L
- ISSSS———
500 500], kbt s e
400 400
300 304
209 200
109 100
50 2460, 270, 2480, 2450, 2 000 W00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site O3CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
P e ak Project :992410-06 Project 992410-06
Sefting 1125 Setting 1135
A (¢Buvim) Date: 2020.06-19 evel (Buvim) Date: 2020.06-19
1300 1300
1200 1200
1109 ol
1000 1000
509 904
500 80
700 — 700
L J/ T e BESH s0g ]
50 N - 500 — —
400 B
300 300
209 200
100 00
50 2460, 270, 2480, 2450, 2500 000 o0 ts00.  A700. 1 2100 200 2600 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site O3CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g Project :992410-06 Project 992410-06
" Setting 135 Setting 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. G8 of G35



somoncas. FCC RADIO TEST REPORT Report No. : FR992410-06A

WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CH11 2462MHz

0+1 Vertical Fundamental

1 (¢Buvim) Date: 202006-19 el @Buvim) Date: 2020.06-19
1300 1300
1200 1200
110 o)
1000 1000
509 90
800 800
PEAK BE 74 PEAK 74
700 /wamm odl
wwgf—/ . 60
sogf~" T o oSN a———E
400 400
300 304
209 200
109 100
50 2460, 270, 2480, 2450, 2 000 W00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHLL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector  Peal Detector +Peak
P e ak Project :992410-06 Project 992410-06
Sefting 1125 Setting 1135
A (¢Buvim) Date: 2020.06-19 evel (Buvim) Date: 2020.06-19
1300 1300
1200 1200
1109 ol
1000 1000
509 904
500 80
700 700
e
609 G BE 54 e A 54
500 50| J
1 —
409 B S R e s e B
300 300
209 200
100 00
50 2460, 270, 2480, 2450, 2500 000 o0 ts00.  A700. 1 2100 200 2600 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site 03CHII-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:L000KHz SWT:Auto RBW:1000.000KHzZ VBW:1000KHZ SWT:Auto
Detector +Peak Detector Peak
AV g Project :992410-06 Project 992410-06
: Setting 135 Setting 135

TEL: 886-3-327-3456 Page Number : G9 of G35
FAX : 886-3-328-4978



somoncas. FCC RADIO TEST REPORT Report No. : FR992410-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

0+1 Horizontal Fundamental

A (@Buvim) Date: 2020.06-19 1 0B Date: 2020.06-19
1300 1300
1200 1200
1109 o
1000 1000
909 904
09 80 1 PERK 74
700 me 700)
2 e A i e i
|
et 00| o A i e 0 L
400 40
309 304
209 200
100 100
510 7540, 7360 750, 240, . 740, 74602470 000 00 4500 700 1900 200 7300 7500 2700 5000
Frequency (MHz) Freauency (WHz)
site +03CHILHY Site $03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :992410-06 Project 1992410-06
Sefting :95 Setting 95
A (@Buvim) Date: 2020.06-19 el By Date: 2020.06-19
1300 1300
1200 1200
110 o
1000 1000
900 90
500 50
700 704 1
600 A 60 e
sl 504 7 —
400 S| A
309 304
209 200
100 100
510 7540, 7360, 750, 2400 B0 7440, 74602470 000 00 4500 700 900 700, 7300 7500, Z700. 0
Frequency (MHz) Freauency (MH2)
site +03CHILHY site 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:2 000KHz SWT:Auto
Detector +Peak Detector Peak
AV g . Project :992410-06 Project 992410-06
Sefting 195 Setting 95

TEL: 886-3-327-3456 Page Number : G10 of G35
FAX : 886-3-328-4978



somoncas. FCC RADIO TEST REPORT Report No. : FR992410-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

0+1 Horizontal Fundamental

) @Bwvim) Date: 2020.06-19
1300
1200
1100
1009
500
500 PEAK BE 74

.
T
500
100
300
200
100
T T NS L T R
Frequency (HH:)

site £03CHII-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak T e Left Blank

Sefting 195
. bt 2000810
w0
104
o
104
%09
500
709
[ o]
50 t
P
309
209
109
T NN ST T =
Froasncy k)
site 03cHILHY
Condition 2 AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector

Avg . Project ;g%‘;wm Left B Ian k

Sefting

TEL: 886-3-327-3456 Page Number : G11 of G35
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

0+1

Vertical

Fundamental

1 (¢Buvim) Date: 2020.06-19 el @Buvim) Date: 2020.06-19
1300 1300
1200 1200
110 o)
1000 1000
509 90
09 # PEAK 74
700 700
w0df J d
s | bt
5. b k] 509 . s e b
400 400
300 304
209 200
109 100
310 Za0. w0z 2. %, 440 24602470 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Hz) Freauency (MHz)
site +03CHILHY site O3CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
P e ak Project :992410-06 Project 992410-06
Sefting 195 Setting 195
A (6Buvim) Date: 2020.06.19 evel (Buvim) Date: 2020.06-19
1300 1300
1200 1200
1109 ol
1000 1000
509 904
500 80
700 700 .
609 e A 54
509 B VV'\‘_ 500 | ————
400 =S e S B R pe oo
300 300
209 200
100 00
510 Za0. aw0 Zeo 2. 2. 440 24602470 000 o0 ts00.  A700. 1 2100 200 2600 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site O3CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AV g Project :992410-06 Project 992410-06
: Setting 195 Setting 95

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 G12 of G35



somoncas. FCC RADIO TEST REPORT Report No. : FR992410-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

0+1 Vertical Fundamental

- f—
100
200
wos
.
o
209 PEAK_BE 74
by
s T e .
i
o
w
2o
s
T I L P
oy
site o3CHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak T e Left blank

Setting 195
) (@0uvimy Date: 2020.06.19
1300
1200
1100
1000
s00)
500
700
‘:‘;:»\f"\\w‘ [ Taveeesi|
100
300
200
100
T T T N E T R T R =)
Frequency (HH:)
site £ 03CHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector

Avg . Project ;g%‘;wm Left b Ian k

Sefting

TEL: 886-3-327-3456 Page Number 1 G13 of G35
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO04 2427MHz - L

0+1

Horizontal

Fundamental

1 (0B

) Date: 2020.06-19 el By Date: 2020.06-19
1300 1300
1200 1200
10 o
1000 1000
900 90
500 80 s
700 » 700
" ‘ - il
e
Sttt 00 S
400 40
300 s00f
209 200
109 100
510 Za0. 20z 2. %, 440 24602470 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (HHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
P e ak Project :992410-06 Project 992410-06
Sefting B Setting B
A (6Buvim) Date: 2020.06-19 el (@Buvim) Date: 2020.06-19
1300 1300
1200 1200
100 o)
1000 1000
509 90
500 80
709 700 |
500) Vi 604 )
500 504 —
40 ey e e e S RSy R B
300 s00f
200 200
109 100
510 Za0. w0z 2. %, 440 24602470 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site O3CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AV g Project :992410-06 Project 992410-06
" Setting 11 Setting 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: G14 of G35



somoncas. FCC RADIO TEST REPORT Report No. : FR992410-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO4 2427MHz - R

0+1 Horizontal Fundamental

A (@BuVim) Date: 2020-06-19

PEAK_BE 74

o

600
500

400)

309

200

100

420 2430 2840, 2450, 2460, 210, 2850, us. 2
Frequency (H2)

site $03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak B e Left Blank

Setting i1

A (@Buvim) Date: 20200619

VT Ly

o \
M
g
e
site oscriiny
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg Poject 199241006 Left Blank
" Setting 1

TEL: 886-3-327-3456 Page Number : G15 of G35
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO4 2427MHz - L

0+1

Vertical

Fundamental

1 (0B

) Date: 2020-06-19

el By Date: 2020.06-19
1300 1300
1200 1200
10 o
1000 1000
900 90
500 80 s
700 p 700
500 f y W\/\ 60
IO U e il
504 e
400 40
300 s00f
209 200
109 100
3 Za0. w0z 2. %, 440 24602470 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
P e ak Project :992410-06 Project 992410-06
Sefting B Setting B
A (6Buvim) Date: 2020.06-19 el (@Buvim) Date: 2020.06-19
1300 1300
1200 1200
100 o)
1000 1000
509 90
500 80
700 700 .
a0 T w0l | -t e
500 W 504 o
40 B e S IR R B S
300 s00f
200 200
109 100
510 Za0. w0z 2. %, 440 24602470 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site O3CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AV g Project :992410-06 Project 992410-06
: Setting 11 Setting 1

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: G16 of G35



somoncas. FCC RADIO TEST REPORT Report No. : FR992410-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO4 2427MHz - R

0+1 Vertical Fundamental

A (@BuVim) Date: 2020-06-19

PEAK_BE 74

R M’\/"

B
sie oy
Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL
RBLTO00 000z VBW-2000000KH SW Tt
Detector :Peak
Peak ot 95eat0os Left blank
11

Sefting

o
wwod
o
o9 JA/\/‘\\/“ Ao
a N -
g
e

site oscriiny
Condition 2 AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak

Avg Poject 199241006 Left blank
" Setting 1

TEL: 886-3-327-3456 Page Number : G17 of G35
FAX : 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

0+1

Horizontal

Fundamental

A (@Buvim) Date: 20200619

el (@Buvim) Date:2020.06.20
1300 1300
1200 1200
110 o)
1000 1000
509 90
09 # PEAK 74
700 v ) 700
504 s it
400 400
300 304
209 200
109 100
310 a0, w0z 2. %, 440 24602470 000 W00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Hz) Freauency (MHz)
site +03CHILHY site O3CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
P e ak Project :992410-06 Project 992410-06
Sefting 14 Setting 114
A (6Buvim) Date: 2020.06-19 evel (Buvim) Date:2020.06.20
1300 1300
1200 1200
1109 ol
1000 1000
509 904
500 80
700 vy 700
2
509 Sy 60 '[ WEE
B e I s09 | R ——
400 == e SRS B R me S
300 300
209 200
100 00
510 Za0. w0z 2. 2. 440 24602470 000 o0 ts00.  A700. 1 2100 200 2600 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site O3CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AV g Project :992410-06 Project 992410-06
: Setting 14 Setting 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: G18 of G35



somoncas. FCC RADIO TEST REPORT Report No. : FR992410-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT40 CHO6 2437MHz - R

0+1 Horizontal Fundamental

A (@Buvim) Date: 20200619

PERK_BE 74

00y /‘MN’\/’\,/\”\\
500)
L T

109

420 2430, 2840, 250, 2460, 210, 2850, us0. 2
Frequency (iHz)

site $03CHI1HY

Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak T e Left blank

Sefting 14

A (@BuVim) Date: 20200620

Sy
AN

400)
300
209
109
420 2430, 2840, 250, 25 210, 2480, 0. 2500
Frequency (1Hz)
Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector

Avg. m e Left blank

TEL: 886-3-327-3456 Page Number : G19 of G35
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

0+1

Vertical

Fundamental

1 (¢Buvim) Date: 20200620 el @Buvim) Date:2020.06.20
1300 1300
1200 1200
110 o)
1000 1000
509 90
09 # PEAK 74
3
700 700
[~
Tt
Nt S0t i Ay
400 400
300 304
209 200
109 100
310 Za0. w0z 2. %, 440 24602470 000 W00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Hz) Freauency (MHz)
site +03CHILHY site O3CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
P e ak Project :992410-06 Project 992410-06
Sefting 14 Setting 114
A (6Buvim) Date: 2020.06.20 evel (Buvim) Date:2020.06.20
1300 1300
1200 1200
1109 ol
1000 1000
509 904
500 80
700 700
509 N 609 WEE
s00f; saq) B[ ——
400 e S B B ps
300 300
209 200
100 00
310 Za0. w0z 2. 2. 440 24602470 000 o0 ts00.  A700. 1 2100 200 2600 2700, 3000
Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site O3CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AV g Project :992410-06 Project 992410-06
" Setting 14 Setting 14

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 G20 of G35



somoncas. FCC RADIO TEST REPORT Report No. : FR992410-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - R

0+1 Horizontal Fundamental

o

809 PEAK BE 74
T00pmry <

T

50.0| b

.

Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak T e Left blank

Sefting 14

A (@BuVim) Date: 20200620

1300
1200
1109
1000
509
500
700

s00 ey /\/\ G BE 54

500

400) =
300
209
109
420 2430, 2840, 250, 25 210, 2480, 2450, 0
Frequency (1Hz)
Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector

Avg. P oo Left blank

Sefting

TEL: 886-3-327-3456 Page Number : G21 of G35
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO8 2447MHz - L

0+1

Horizontal

Fundamental

1 (0B

) Date: 2020.06.20 el By Date: 2020.06.20
1300 1300
1200 1200
10 o
1000 1000
900 90
500 80 1 AT
700 et 700 =
U X
ool T\ w0 o
N || PP
500 l L L
400 40
300 s00f
209 200
109 100
510 Za0. w0z 2. %, 440 24602470 000 W00 00 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
P e ak Project :992410-06 Project 992410-06
Sefting 12 Setting 12
A (6Buvim) Date: 2020.06.20 el (@Buvim) Date: 2020.06.20
1300 1300
1200 1200
100 o)
1000 1000
509 90
500 80
700 700 1
0o e w09 s s
soo 504
40 e e S S R ma
300 s00f
200 200
109 100
510 Za0. w0z 2. %, 440 24602470 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (MHz) Freauency (MHz)
site +03CHILHY site O3CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AV g Project :992410-06 Project 992410-06
: Setting 112 Setting 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 G22 of G35



ssamanas. FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO8 2447MHz - R

0+1

Horizontal

Fundamental

Date: 20200620

b W/"‘“W\J‘M/“ S,

PEAK_BE 74

-
g SR RSS FS:
as
o
-
site oscriiny
Condition :PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
RBW00G000KHz VEW-3000000kHz SWT:AUT0
Detector :Peak
Peak ot 95eat00s Left Blank
Setting 112
o
wwod
o
i
e R o
500 A\
7 C
g
-
site oscriiny
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg Poject 199241006 Left Blank
: Setting 112

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO8 2447MHz - L

0+1

Vertical

Fundamental

1 (0B

Date: 2020.06.20 el By Date: 2020.06.20
1300 1300
1200 1200
10 o
1000 1000
900 90
500 80 s
700 - W 700
500 60
/ Y R B e
50 e
400 40
300 s00f
209 200
109 100
510 Za0. w0z 2. %, 440 24602470 000 W00 00 700 1900 2100 2300 2600, 2700, 3000
Frequency (HHz) Freauency (MHz)
site $03CHILHY site $03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector +Peak
P e ak Project :992410-06 Project 992410-06
Sefting 12 Setting 12
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Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AV g Project :992410-06 Project 992410-06
: Setting 112 Setting 12
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somoncas. FCC RADIO TEST REPORT Report No. : FR992410-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO8 2447MHz - R
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Detector :Peak
Avg Poject 199241006 Left blank
: Setting 112
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR992410-06A

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT
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0+1
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A (@Buvim) Date: 20200620
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Frequency (MHz) Freauency (MHz)
site +03CHILHY site O3CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition +PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector
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Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL Condition AV6_54 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3 000KHz SWT:Auto
Detector +Peak Detector Peak
AV g Project :992410-06 Project 992410-06
" Setting 12 Setting 12
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somoncas. FCC RADIO TEST REPORT Report No. : FR992410-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Avg. i oo Left blank
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Frequency (MHz) Freauency (MHz)
site +03CHILHY site 03CHLL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition +PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector  Peal Detector +Peak
P e ak Project :992410-06 Project 992410-06
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1300 1300
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N e
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Frequency (MHz) Freauency (MHz)
site + 03CHILHY Site 03CHII-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL Condition AV6_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector Peak
AV g Project :992410-06 Project 992410-06
: Setting 112 Setting 12
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somoncas. FCC RADIO TEST REPORT Report No. : FR992410-06A

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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TEL: 886-3-327-3456 Page Number 1 G29 of G35
FAX : 886-3-328-4978



somoncas. FCC RADIO TEST REPORT Report No. : FR992410-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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somoncas. FCC RADIO TEST REPORT Report No. : FR992410-06A

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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